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History of this test report

Report No. Version Description Issue Date

FR550509A 01 Initial issue of report Jul. 07, 2025

Revised Product Feature of Equipment Under Test

FR550509A 02 This report is an updated version, replacing the Jul. 14, 2025
report issued on Jul. 07, 2025
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Summary of Test Result

Report Ref Std. Result

Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.247(a)(2) 6dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -

15.247(b)(3)

3.2 15.247(b)(4) Output Power Pass -

3.3 15.247(e) Power Spectral Density Pass -

34 15.247(d) Conducted Band Edges and Spurious Pass i
Emission

3.5 15.247(d) |Radiated Band Edges and Spurious Emission Pass -

3.6 15.207 AC Conducted Emission Pass -

3.7 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:
The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Danny Lee
Report Producer: Shiori Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

Bluetooth - LE (125 kbps, 500 kbps, 1Mbps, 2Mbps), Wi-Fi 2.4GHz 802.11b/g/n/ax, and Wi-Fi 5GHz
802.11a/n/ac/ax.

Antenna Type
Bluetooth: Chip Antenna

Antenna information
2400 MHz ~ 2483.5 MHz Peak Gain (dBi) ‘ 3

Model Differences

Model Test Grade Wifi 2.4GHz Wifi 5GHz BT LE
50 Yes Yes No
CC33MOD-DB
51 Yes Yes Yes
Remark:

1. The device is identical in hardware; the only difference lies in the software.
2. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, CO07-HY, 03CH11-HY
Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

Test Site Location

Test Site No.
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1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site v01r01

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

2.1 Carrier Frequency Channel

Frequency Band Channel (ll:\;eHi) Channel (ll:\I'I-:‘l)
0 2402 21 2444
1 2404 22 2446
2 2406 23 2448
3 2408 24 2450
4 2410 25 2452
5 2412 26 2454
6 2414 27 2456
7 2416 28 2458
8 2418 29 2460
9 2420 30 2462
2400-2483.5 MHz 10 2422 31 2464
11 2424 32 2466
12 2426 33 2468
13 2428 34 2470
14 2430 35 2472
15 2432 36 2474
16 2434 37 2476
17 2436 38 2478
18 2438 39 2480
19 2440 - -
20 2442 - -
TEL : 886-3-327-0868 Page Number :7 of 25
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2.2 Test Mode

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.
b. AC power line Conducted Emission was tested under maximum output power.

The following summary table is showing all test modes to demonstrate in compliance with the standard.

Summary table of Test Cases

Test Item Data Rate / Modulation

Bluetooth — LE / GFSK
Mode 1: Bluetooth Tx CHO0_2402 MHz_1Mbps
Mode 2: Bluetooth Tx CH19_2440 MHz_1Mbps
Mode 3: Bluetooth Tx CH39 2480 MHz_1Mbps
Mode 4: Bluetooth Tx CH01_2404 MHz_2Mbps
Mode 5: Bluetooth Tx CH19_2440 MHz_2Mbps
Mode 6: Bluetooth Tx CH38 2478 MHz_2Mbps
Mode 7: Bluetooth Tx CHO0_ 2402 MHz_125kbps
Mode 8: Bluetooth Tx CH19_ 2440 MHz_125kbps
Mode 9: Bluetooth Tx CH39 2480 MHz_125kbps
Mode 10: Bluetooth Tx CHO0_2402 MHz_500kbps
Mode 11: Bluetooth Tx CH19_ 2440 MHz_500kbps
Mode 12: Bluetooth Tx CH39_2480 MHz_500kbps
AC Conducted | Mode 1: Bluetooth - LE TX + Development Kit with USB Cable (Charging from

Conducted

Test Cases

Emission Notebook)

Remark:

1.  For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

2.  Bluetooth-LE 2Mbps does not support primary advertising channels; it does not support
channel 00 and channel 39.

3. The detailed Radiated test modes are shown in Appendix E.
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2.3 Connection Diagram of Test System
System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source MNotebook
Earphone ‘ WLAN AP Monior ‘
This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.
2.4 Support Unit used in test configuration and system
Item |Equipment Brand Name |Model Name FCC ID Data Cable Power Cord
ACI/P :
Unshielded, 1.2 m
1. [Notebook Dell Latitude 3400 NA N/A DC O/P :
Shielded, 1.8 m
2. |Notebook Lenovo 81DE FCC DoC N/A Unshielded, 1.8m
3. |WLAN AP ASUS RT-AC52 MSQ-RTAC4A00 [N/A Unshielded, 1.8m
4. |USBHD WD WDBAAR3200ABK-PESN|FCC DoC Shielded, 0.5m |N/A
5. |Development Kit Tl LP-XDS110ET N/A N/A N/A
USB 3.0 to
6. |Gigabit Ethernet TP-Link UE300 FCC DoC N/A N/A
Network Adapter
7. |USB-C to USB-A Cable|a+ plus ACB-U31A N/A Shielded, 1.2m |N/A

2.5 EUT Operation Test Setup

The RF test items, utility “SimpleLink Wi-Fi Toolbox 2.4.1.eng-swt” was installed in Notebook which was
programmed in order to make the EUT get into the engineering modes to provide channel selection,
power level, data rate and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement
3.1.1Limit of 6dB and 99% Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows the ANSI C63.10 Section 6.9.3 (OBW) and 11.8.1 (6dB BW).

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The
6dB bandwidth must be greater than 500 kHz.

5.  For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

6. Measure and record the results in the test report.

3.1.4Test Setup

i

Spectrum Analyzer EUT

3.1.5Test Result of 6dB Bandwidth

Please refer to Appendix A.

3.1.6 Test Result of 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Output Power Measurement
3.2.1Limit of Output Power

For systems using digital modulation in the 2400-2483.5 MHz, the limit for output power is 30 dBm. If
transmitting antenna of directional gain greater than 6 dBi is used, the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be

reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

For Peak Power, the testing follows ANSI C63.10 Section 11.9.1.3 PKPM1.

For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G
The RF output of EUT is connected to the power meter by RF cable and attenuator.

The path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

o g > w N PF

Measure the conducted output power and record the results in the test report.

3.2.4Test Setup

Power Meter EUT

3.2.5Test Result of Peak Output Power

Please refer to Appendix A.

3.2.6 Test Result of Average Output Power (Reporting Only)

Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8 dBm in any 3 kHz band at any time interval

of continuous transmission.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.10.2 Method PKPSD.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3.  Setthe maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz.
Video bandwidth (VBW) = 10 kHz. In order to make an accurate measurement, set the span to
1.5 times DTS Channel Bandwidth. (6 dB BW)

5. Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully
stabilize. Use the peak marker function to determine the maximum power level.

6. Measure and record the results in the test report.

7. The Measured power density (dBm)/ 100 kHz is a reference level and is used as 20 dBc down

limit line for Conducted Band Edges and Conducted Spurious Emission.

3.3.4Test Setup

e )

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission

All harmonics/spurious must be at least 30 dB down from the highest emission level within the

authorized band.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedure

1. The testing follows the ANSI C63.10 Section 11.11.3 Emission level measurement.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The path
loss is compensated to the results for each measurement.

3. Set the maximum power setting and enable the EUT to transmit continuously.

4. Set RBW = 100 kHz, VBW = 300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits based
on the use of RMS averaging over a time interval, the attenuation required under this paragraph
shall be 30 dB instead of 20 dB.

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

3.4.4Test Setup
oo ] )
EUT

Spectrum Analyzer

3.4.5Test Result of Conducted Band Edges Plots

Please refer to Appendix A.

3.4.6 Test Result of Conducted Spurious Emission Plots

Please refer to Appendix A.
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated Band Edges and Spurious Emission

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious must
be at least 20 dB below the highest emission level within the authorized band. If the transmitter
complies with the conducted power limits based on the use of RMS averaging over a time interval, the
attenuation required shall be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the

restricted bands must also comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.5.3Test Procedures

The testing follows the ANSI C63.10 Section 11.12.2 Antenna-port conducted measurements.
Measure the conducted output power (in dBm) using the peak detector.

Add the maximum transmit antenna gain (in dBi) to the measured output power level to
determine the EIRP.

4.  Add the appropriate maximum ground reflection factor to the EIRP (6 dB for frequencies < 30
MHz; 4.7 dB for frequencies between 30 MHz and 1000 MHz, inclusive; and 0 dB for
frequencies > 1000 MHz).

5. Convert the resultant EIRP to an equivalent electric field strength using the following
relationship:

E =EIRP -20log d + 104.8,

where

E is the electric field strength in dBuV/m

EIRP is the equivalent isotropically radiated power in dBm

d is the specified measurement distance in 3m

Compare the resultant electric field strength level with the applicable regulatory limit.

Corrected Reading for conducted spurious emission: Antenna Factor + Cable Loss + Read
Level = Level

Perform the cabinet radiated spurious emission test.

The EUT is arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

10. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

11. The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.

12. Corrected Reading for cabinet radiated spurious emission: Antenna Factor + Cable Loss +
Read Level - Preamp Factor = Level

13. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

14. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as
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15. Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the emission being measured;

(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW,; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW = 3 MHz for f > 1 GHz for peak measurement.
For average measurement:
+  VBW =10 Hz, when duty cycle is no less than 98 percent.
« VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

3.5.4Test Setup

For Conducted Measurement Setup:

Spectrum Analyzer EUT

For radiated test below 30MHz

i | X Antenna
- Jm |

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer ! Receiver
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For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

For radiated test from 1GHz to 18GHz

i — 3m —_—,

Metal Full Soldered Ground Plane

== .

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver
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3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes out

very similar.

3.5.6 Test Result of Conduced Spurious at Band Edges
Please refer to Appendix C and D.

3.5.7 Test Result of Conduced Spurious Emission (30MHz ~ 10th Harmonic)
Please refer to Appendix C and D.

3.5.8 Test Result of Cabinet Radiated Spurious at Band Edges

Please refer to Appendix E.

3.5.10 Test Result of Cabinet Radiated Spurious Emission (30 MHz ~ 10th Harmonic)

Please refer to Appendix E.

3.5.9Duty Cycle

Please refer to Appendix F.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio frequency
voltage that is conducted back onto the AC power line on any frequency or frequencies within the band
150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3.  All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.

7. The frequency range from 150 kHz to 30 MHz is scanned.

8.  Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth = 9
kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector and
Quasi-Peak Detector Function respectively.
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3.6.4Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
| 1
| |
— |
! e EUT l
I - ol [ I l 80 cm to
I Receiver | ground
| 500 RF Cable SHem | || ptane
|
: |
| i 2 :
| 3 | L
| “3bp ;
| AC :
I AMH | |
I (LISHy | |
I L L |
|
I i | .
I o -~ Bonded to horizontal l o -
P4 round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements
3.7.1Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.7.2 Antenna Anti-Replacement Construction

Antenna permanently attached.

TEL : 886-3-327-0868 Page Number 1 22 of 25
FAX : 886-3-327-0855 Issue Date : Jul. 14, 2025
Report Template No.: BU5-FR15CBT4.0 Version 2.4 Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

4 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. |Characteristics Cal::l’a::ion Test Date Due Date Remark
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 01, 2024 '\j'ﬁﬁ_1225’,22002255~ Oct. 31, 2025 E:Toﬁgg‘_ﬁf(‘;
Power Sensor|  DARE | RPRaoosw ['J0SORPD! otz~6GHz | Jan. 09, 2025 | " T 0 Jan. 08, 2026 | CSIELESS
Power Meter | Anritsu ML2495A | 1036004 N/A Jul. 04, 2024 [NV 12 20 gul. 03, 2025 (C:T"'_r"gg‘_ﬁ‘\e(‘;
Power Sensor | Anritsu MA24118 | 1027263 | SOMHZTA0CH i1 04, 2004 VBV 2 2P gui 03, 2025 (C:T"'_r"gg‘_ﬁi‘;
Aﬁ;ﬂ;ﬁér Ronde & FSV40 101566 | 10Hz~40GHz | Aug. 23, 2024 '\j'ﬁﬁ_1225’,22002255~ Aug. 22, 2025 (C:T"'_r"gg‘_ﬁi‘;
Semiane?! | E-nstument | ETF-1405-0 | ECI2HS7 N/A Feb. 10, 2025 | M 12 298%| Feb. 09, 2026 (C:T";ggﬂf(‘;
Software Sporton Elrvsv. LE;Z%?T NA g tﬁg:‘ﬁgscﬁtde - N/A '\j'ﬁx _ 122572200225; N/A (CTOFTg;_ﬂi‘;
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 01, 2024 “,’\'Aa;’y1227"22002255 Oct. 31, 2025 (CTOFT(‘)’;_?'?‘;
Power Sensor|  DARE | RPRaoow ['SO0SOEPD! otz~6GHz | Jan. 09, 2025 |\[AY 2 %0 Jan. 08, 2026 | eSS
Power Meter | Anritsu ML2495A | 1036004 N/A Jul. 04, 2024 |\ % 0 gul. 03, 2025 | SRS
Power Sensor | Anritsu MA2411B | 1027253 | SOMPZTEOCH 41 04, 2024 | T2 TS gul. 03, 2025 (CTOFT(‘)’;_?'?‘;
Aiieﬂ;sler zg;‘a;ri‘ FSV40 101566 | 10Hz~40GHz | Aug. 23, 2024 “,('Aag’y1227"22002255~ Aug. 22, 2025 (CTOFT(‘)’;_?'?‘;
S eintamec!| E-nstrument | ETF-1405.0 | ECS7 N/A Feb. 10, 2025 ||\ ' 257 Feb. 09, 2026 | NS0
Software Sporton vors Li;:;i%?T NA | goonducted | A '\,’\'Aagy e | A E;Toﬁgg_ﬂid)
SA‘?;‘T;;“:; Keysight N9010B | MY64320114 | 10Hz~44GHz | Oct. 05, 2024 “jﬁﬁj%f;gfg Oct. 04, 2025 (TH%E_EHY)
Filter wainwright |9 60100013 snpg | 19302 LOW | ay 92 2024 I\,/\I/Ia;/y1266’22002255~ May 21, 2025 (TH%E_EHY)
Filter Wainwright |96 100013 snpg | 1:93CH2 LOW | ay 91, 2025 “jﬁﬁ?&?ggg May 20, 2026 (TH%E_EHY)
Filter Wainwright ng&zg&%mg SN7 %‘:SHSZ:IS; Dec. 25, 2024 “j'ﬁﬁ_??;,zf(fz‘r’; Dec. 24, 2025 (TH%E_EHY)
RFCable | Subnen | SUSQPHEX | s03est2 | 30M~40G | Mar. 05, 2025 “j'ﬁﬁ_??;,zf(fz‘r’; Mar. 04, 2026 (TH%EFHY)
AGPower | ACPOWER | AFC-11003G | F317040033 N/A N/A May 22, 2025 N/A (ngggcﬂ%‘
Software | Ror9®& lemcazviosol N/ N/A N/A May 22, 2025 N/A (ngggcﬂ%‘
Pulse Limiter | SCHWARZBE | VISD 896T-F | 8561F 1 g1z 200MHz | Oct. 23, 2024 | May 22, 2025 | Oct. 22, 2025 %’gggcﬂ%
RFCable | QUPNRm | RG214U | 1358175 | 9kHz-30MHz | Mar. 03,2025 | May 22, 2025 | Mar. 02, 2026 %’gggcﬂ%
vnobine TESEQ NNB 51 45051 N/A Mar. 24, 2025 | May 22, 2025 | Mar. 23, 2026 %’gggcﬂ%
Fourtine TESEQ NNB 52 36122 N/A Mar. 26, 2025 | May 22, 2025 | Mar. 25, 2026 %’gggcﬂ%
FE{Z'JGTSS: ggmzr’i ESR3 102317 | 9kHz~3.6GHz | Sep. 23, 2024 | May 22, 2025 | Sep. 22, 2025 %’gggcﬂ%
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Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l’a::ion Test Date Due Date Remark
Bilog Antenna | TESEQ o%g(%o?rgié%ﬁ\l 37059 & 01 | 30MHz=1GHz | Nov. 27,2024 | M2 2 2080 Nov. 26, 2025 (oeﬁgﬂﬂiﬂv)
LoopAntenna | SO % | HFH2.22E | 101108 | 9KkHz=30 MHz | Dec. 18, 2024 | V|2 2 20887 Dec. 17, 2025 (OggdHiﬂi_"ﬁY)
Horn Antenna SCHV&'?(RZBE BBHA 9120 D [9120D-01620 | 1GHz~18GHz | Aug. 28, 2024 “jﬁ%,zgd,zgozzsf: Aug. 27, 2025 (OsgdHiﬂi-ol-rl]Y)
LonPERE | SCHVIARZBE | BarHA 9170 1223 | 18GHz-40GHz | Jun. 24, 2024 | V|2 20 2080 gun. 23, 2025 (OsgdHiﬂi-ol-rl]Y)
Amplifier | SONOMA 310N 187312 | SkHz=1GHz | Dec. 07, 2024 |Vi2 2% %857 Dec. 06, 2025 (OsgdHiﬂi-ol-rl]Y)
Preamplifier |  Keysight 83017A | MY53270080 | 1GHz~26.5GHz| Mar. 24, 2025 ,\./Jlﬁx.224(‘),22002255~ Mar. 23, 2026 (o?gﬂiﬁm\()
Preamplifier | EIRTE | aen ot a0 | EC1900249 | 1GHz=18GHz | Jan. 21, 2025 V2 2% 28857 yan. 20, 2026 (O:Tg‘::fff’;\()
Preamplifier EMEC EM18G40G | 060871 | 18GHz~40GHz | Aug. 23, 2024 ,\./Jlﬁx,224(‘),22002255~ Aug. 22 2025 (O:Tg‘::fff’;\()
i‘i;‘f;;“e’? Keysight N9O10A | MY54200486 | 10Hz~44GHz | Oct. 14, 2024 ,\./Jlﬁx,224(‘),22002255~ Oct. 13, 2025 (OﬁgdHiﬂi_"ﬁY)
FE«';"C'eT“‘fZ: Keysight | NOO3BA(MXE) | MY55420170 |20MHz~8.4GHz| Jul. 19, 2024 ,\./Jlﬁx,224(‘),22002255~ Jul. 18, 2025 (OﬁgdHiﬂi_"ﬁY)
cowomr | o | owwo | wr LSBT e [maeel |
AntennaMast| ~EMEC ~ [AM-BS-4500-B|  N/A 1~4m NA (N e | A (OﬁgdHiﬂi_"ﬁY)
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A 1\13%224672200225; N/A (osl?gaiﬂii?v)
Software Audix 6.2000.8.04 | RK001053 N/A NA N | A (osl?gdHiﬂi-orTY)
Hygrometer | TECPEL | DTM-303B | TP200880 N/A Aug. 29, 2024 '\j'ﬁﬁ_zz“dzzoozz‘r’; Aug. 28,2025 (OigdHiﬂi_O;Y)
RFcable | HUARRR | SUS0n TN | 8040132 | 30M-40G | Mar 05, 2025 | V2V 2% 2085 Mar. 04, 2026 (OigdHiﬂi_";Y)
RFcable | HUARRR | SUS0n TN | 8039512 | 9K-30M | Mar 05, 2025 | V2 2% 2085 Mar. 04, 2026 (OigdHiﬂi_";Y)
RFcable | HUASRR | SUS0n TN | 8039512 | 30M-40G | Mar 05, 2025 |Vi2Y 2% 2085 Mar. 04, 2026 (OigdHiﬂi_";Y)
RF Cable gﬂaigé SUC%';LEX 8051392 | 30M~40G | May 10, 2025 njlix.zzztdzzogg May 09, 2026 (OigdHiﬂi_";Y)
Filter Wainwright Ygg‘(l)(o:iszssc_)%?g SN3 %E‘SHSZ,_:'I'tge? Sep. 10, 2024 njlix.zzztdzzogg Sep. 09, 2025 (OigdHiﬂi_";Y)
Filter Wainwright | 9-EA1090 03] SNt 1'3253"',:2"1';"" Sep. 10, 2024 njlix.zzztdzzogg Sep. 09, 2025 (OigdHiﬂi_";Y)
Attenuator | HONOVA | ¢ 290 0028 N/A Sep. 10, 2024 1\1%224672200225; Sep. 09, 2025 (O;',‘gdHiﬂi_o;Y)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.7dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.4 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence 5.1 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.3dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5.3 dB
of 95% (U = 2Uc(y)) )
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Appendix A. Test Result of Conducted Test Items

Test Engineer: Junyu Jhou Temperature: 21~25 °C
Test Date: 2025/5/12~2025/5/27 Relative Humidity: 51~54 %
<125kbps>
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99% Occupied 6dB BW
Mod. g::z NTY CH. (';;qu') BW G?SHBZ‘;V Limit | Pass/Fail
(MHz) (MHz)
BLE |125kbps| 1 0 2402 1.045 0.597 0.50 Pass
BLE |125kbps| 1 19 | 2440 1.046 0.598 0.50 Pass
BLE |125kbps| 1 39 [ 2480 1.045 0.598 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass
" | Rate " | (MHz) Power Limit (dBi) (dBm) Limit /Fail
(dBm) (dBm) (dBm)
BLE |125kbps| 1 0 2402 8.16 30.00 3.00 11.16 36.00 Pass
BLE |125kbps| 1 19 | 2440 7.84 30.00 3.00 10.84 36.00 Pass
BLE |125kbps| 1 39 | 2480 7.36 30.00 3.00 10.36 36.00 Pass
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass
" | Rate " | (MHz) Power Limit (dBi) (dBm) Limit /Fail
(dBm) (dBm) (dBm)
BLE |125kbps| 1 0 2402 7.00 30.00 3.00 10.00 36.00 Pass
BLE |125kbps| 1 19 | 2440 6.60 30.00 3.00 9.60 36.00 Pass
BLE |125kbps| 1 39 | 2480 6.10 30.00 3.00 9.10 36.00 Pass
TEST RESULTS DATA
Peak Power Density
Data Froq. | PeakPSD | PeakPsD 0G Pei'i‘m'TtSD
Mod. Rate NT{ CH. (MHc;) (dBm (dBm (dBi) (dBm Pass/Fail
/100kHz) /3kHz) 13kHz)
BLE |125kbps| 1 0 2402 7.20 1.16 3.00 8.00 Pass
BLE |125kbps| 1 19 | 2440 6.89 0.84 3.00 8.00 Pass
BLE |125kbps| 1 39 [ 2480 6.37 0.35 3.00 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.
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<500kbps>
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99% Occupied 6dB BW
Mod. g::z Ny CH. (';;qu') BW G?SHBZ‘;V Limit | Pass/Fail
(MHz) (MHz)
BLE |500kbps| 1 0 2402 1.013 0.656 0.50 Pass
BLE |500kbps| 1 19 | 2440 1.014 0.661 0.50 Pass
BLE |500kbps| 1 39 | 2480 1.014 0.656 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass
" | Rate " | (MHz) Power Limit (dBi) (dBm) Limit /Fail
(dBm) (dBm) (dBm)
BLE |500kbps| 1 0 2402 8.06 30.00 3.00 11.06 36.00 Pass
BLE |500kbps| 1 19 | 2440 7.83 30.00 3.00 10.83 36.00 Pass
BLE |500kbps| 1 39 | 2480 7.36 30.00 3.00 10.36 36.00 Pass
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass
" | Rate " | (MHz) Power Limit (dBi) (dBm) Limit /Fail
(dBm) (dBm) (dBm)
BLE |500kbps| 1 0 2402 6.90 30.00 3.00 9.90 36.00 Pass
BLE |500kbps| 1 19 | 2440 6.60 30.00 3.00 9.60 36.00 Pass
BLE |500kbps| 1 39 | 2480 6.10 30.00 3.00 9.10 36.00 Pass
TEST RESULTS DATA
Peak Power Density
Data Froq. | PeakPSD | PeakPsD 0G Pei'i‘m'TtSD
Mod. Rate NT{ CH. (MHc;) (dBm (dBm (dBi) (dBm Pass/Fail
/100kHz) /3kHz) 13kHz)
BLE |500kbps| 1 0 2402 7.36 0.98 3.00 8.00 Pass
BLE |500kbps| 1 19 | 2440 6.93 0.56 3.00 8.00 Pass
BLE |500kbps| 1 39 | 2480 6.41 0.02 3.00 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.
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<1Mbps>
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99% Occupied 6dB BW
Mod. g::z Ny CH. (';;qu') BW G?SHBZ‘;V Limit | Pass/Fail
(MHz) (MHz)
BLE |1Mbps| 1 0 2402 1.011 0.658 0.50 Pass
BLE |1Mbps| 1 19 | 2440 1.011 0.657 0.50 Pass
BLE |1Mbps| 1 39 [ 2480 1.006 0.666 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass
" | Rate " | (MHz) Power Limit (dBi) (dBm) Limit /Fail
(dBm) (dBm) (dBm)
BLE |1Mbps| 1 0 2402 8.30 30.00 3.00 11.30 36.00 Pass
BLE |1Mbps| 1 19 | 2440 7.71 30.00 3.00 10.71 36.00 Pass
BLE |1Mbps| 1 39 | 2480 7.03 30.00 3.00 10.03 36.00 Pass
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass
" | Rate " | (MHz) Power Limit (dBi) (dBm) Limit /Fail
(dBm) (dBm) (dBm)
BLE |1Mbps| 1 0 2402 6.90 30.00 3.00 9.90 36.00 Pass
BLE |1Mbps| 1 19 | 2440 6.50 30.00 3.00 9.50 36.00 Pass
BLE |1Mbps| 1 39 | 2480 6.10 30.00 3.00 9.10 36.00 Pass
TEST RESULTS DATA
Peak Power Density
Data Froq. | PeakPSD | PeakPsD 0G Pei'i‘m'TtSD
Mod. Rate NT{ CH. (MHc;) (dBm (dBm (dBi) (dBm Pass/Fail
/100kHz) /3kHz) 13kHz)
BLE |1Mbps| 1 0 2402 7.15 -5.98 3.00 8.00 Pass
BLE |1Mbps| 1 19 | 2440 6.82 -6.26 3.00 8.00 Pass
BLE |1Mbps| 1 39 [ 2480 6.45 -7.81 3.00 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.
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<2Mbps>
TEST RESULTS DATA
6dB and 99% Occupied Bandwidth
99% Occupied 6dB BW
Mod. g::z Ny CH. (';;qu') BW G?SHBZ‘;V Limit | Pass/Fail
(MHz) (MHz)
BLE |2Mbps| 1 1 2404 2.040 1.168 0.50 Pass
BLE |2Mbps| 1 19 | 2440 2.039 1.160 0.50 Pass
BLE |2Mbps| 1 38 | 2478 2.041 1.177 0.50 Pass
TEST RESULTS DATA
Peak Power Table
Peak Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass
" | Rate " | (MHz) Power Limit (dBi) (dBm) Limit /Fail
(dBm) (dBm) (dBm)
BLE |2Mbps| 1 1 2404 8.26 30.00 3.00 11.26 36.00 Pass
BLE |2Mbps| 1 19 | 2440 7.92 30.00 3.00 10.92 36.00 Pass
BLE |2Mbps| 1 38 | 2478 7.26 30.00 3.00 10.26 36.00 Pass
TEST RESULTS DATA
Average Power Table
(Reporting Only)
Average Conducted EIRP EIRP
Mod Data NTd CH Freq. | Conducted Power DG Power Power Pass
" | Rate " | (MHz) Power Limit (dBi) (dBm) Limit /Fail
(dBm) (dBm) (dBm)
BLE |2Mbps| 1 1 2404 6.90 30.00 3.00 9.90 36.00 Pass
BLE |2Mbps| 1 19 | 2440 6.50 30.00 3.00 9.50 36.00 Pass
BLE |2Mbps| 1 38 | 2478 6.00 30.00 3.00 9.00 36.00 Pass
TEST RESULTS DATA
Peak Power Density
Data Froq. | PeakPSD | PeakPsD 0G Pei'i‘m'TtSD
Mod. Rate NT{ CH. (MHc;) (dBm (dBm (dBi) (dBm Pass/Fail
/100kHz) /3kHz) 13kHz)
BLE |2Mbps| 1 1 2404 6.98 -8.61 3.00 8.00 Pass
BLE |2Mbps| 1 19 | 2440 6.65 -8.90 3.00 8.00 Pass
BLE |2Mbps| 1 38 | 2478 6.18 -9.39 3.00 8.00 Pass

Note: PSD (dBm/ 100kHz) is a reference level used for Conducted Band Edges and Conducted Spurious Emission 20dBc limit.
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6dB Bandwidth|

<125kbps>

6 dB Bandwidth Plot on Channel 0

6 dB Bandwidth Plot on Channel 19

Spectrum = Spectrum o
RefLevel 30.00 dBm  Offset 22.70 d8 & RBW 100 kHz Ref Level 30.00 dBm  Offset 22,70 db @ RBW 100 kHz
po AtL 20d8  SWT 10.1 ms & VBW 300 kHz Mode Sweep po AtL 20d8  SWT 10.1 ms » VBW 300 kHz Mode Swesp
@ 1Pk View @ 1Pk View
M1[1] 1.20 dBm M1[1] 0.85 dBm
. 2.401723000 GHz| . 2.439722400 GHz|
20 db D2[1] -0.02 dB 20 db D2[1] 0.01 dB)
597.200 kHz 598.200 kHz
10 o EEREr— 10 o
1 7.210 dBm " D1
i II,M,. 1 )
BT Dz 1.210 d8 /" = *-ﬂl ly oo - /,, . ‘@M‘l.‘ |
-10 o = N 10d ] e
-20 dBm— \‘II -20 dBm— —
-40 de -40 de
-50 dBm -50 dBm
<60 df <60 df
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value | _Function Function Result | Type | Ref | Trc| X-value | Y-value | Function Function Result |
M1 1 2,401723 GHz 1,20 dém M1 1 2.4397224 GHz 0,85 dém
D2 M1 1 597.2 kHz -0.02 d8 D2 M1 1 598.2 kHz 0.01 da
]l J il e )i ] N e

6 dB Bandwidth Plot on Channel 39

Spectrum

=

Ref Level 30.00 dém

Offset 22,70 d& & RBW 100 kHz

o At 2008 SWT  10.1ms @ VBW 300 kHz _Mode Swaep
(@ 17k view
MIL1] 0.35 dBm|
2.479723200 GHZ|
20 de p2[1] -0.04 dB
598.201 kHz
10 d
] -
5 _— N N
10 d /,__,..u
-20 dB: 4 -
-40 d
-50 dBm
-0 d
CF 2.48 GHz 10001 pts Span 2.0 MHz
Marker
Type | Ref | Trc| X-value | ¥-value | _Function Function Result |
M1 1 2.4757232 GHz 0.35 dém
D2 M1 1 598,201 kHz -0.04 d8
)il
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<500kbps>

6 dB Bandwidth Plot on Channel 0

6 dB Bandwidth Plot on Channel 19

Spectrum o Spectrum o
RefLevel 30.00 dBm  Offset 22.70 d8 & RBW 100 kHz Ref Level 30.00 dBm  Offset 22,70 db @ RBW 100 kHz
po AtL 20d8  SWT 10.1 ms & VBW 300 kHz Mode Sweep po AtL 20d8  SWT 10.1 ms » VBW 300 kHz Mode Swesp
@ 1Pk View @ 1Pk View
M1[1] 1.32 dBm M1[1] 0.91 dBm
. 2.401697800 GHz| . 2.439697000 GHz
20 db D2[1] -0.14dB 20 db D2[1] ~0.21 dB)
655.600 kHz 661.000 kHz
10 o o o 10 o
D1 7.365 dB i ral D1 € M1, e,
) p—— S—— S — )
O dEm D2 1.385 dB “‘( - OB d‘mm
- ‘\\ - ‘-\m\
-10 o P LN 10 di Ve
W/ \M o0 ds WW \\\w
-30 d -30 d =
-40 de -40 de
-50 dBm -50 dBm
-60 d <60 df
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc| X-value | ¥-value | _Function Function Result | Type | Ref | Trc| X-value | Y-value | Function Function Result |
M1 1 2.4016978 GHz 1,32 dém M1 1 2,439697 GHz 0,91 dém
D2 M1 1 655.6 kHz -0.14 d8 D2 M1 1 661.0 kHz -0.21 d8
| Jl ] [ [ )i SRR e

6 dB Bandwidth Plot on Channel 39

Spectrum o
Ref Level 30.00 dém  Offset 22,70 d2 @ RBW 100 kHz
o At 2008 SWT  10.1ms @ VBW 300 kHz _Mode Swaep
(@ 17k view
MI[1] 0.39 dBm|
2.479698400 GHz|
20 de p2[1] 0.01 dB|
655.600 kHz
10d
D1 6.413 dBm
? I
o 02 0.413 dBr >
10 di / \
-20 dB Pl \,
*""'"‘“Wgn p e
40 d
-50 dBm
50 d
CF 2.48 GHz 10001 pts Span 2.0 MHz
Marker
Type | Ref | Trc| X-value | ¥-value | _Function Function Result |
M1 1 2.4796984 GHz 0.39 dém
D2 M1 1 655.6 kHz 0.01 d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

99% Occupied Bandwidth

<125kbps>

99% Occupied Bandwidth Plot on Channel 0

99% Occupied Bandwidth Plot on Channel 19

Spectrum = Spectrum o
Ref Level 30.00 dém  Offset 22,70 d2 @ RBW 30 kHz Ref Level 30.00 dém  Offset 22,70 0B @ RBW 30 kHz
o Att 2008 SWT  10.1ms @ VBW 100 kHz _Mode Swaep o ALt 20d8  SWT  10.1ms @ VBW 100 kHz Mode Swesp
(@ 17k view (@ 17k view
MI[1] 3.07 dBm| MI[1] 3.75 dBm
. 2.402021400 GHz| . 2.440021800 GHz
20 Occ Bw 1.044695530 MHz| 20 Oce Bw 1.045895410 MHzZ]
10 dém T 10 dém g
; A
0 dBm ,-“ F‘\‘ 0 dBm ] /, “\-J\‘/\
10 d ; N_J / bt S a2 10 d 4 i Y/ .
/ ~ ¥ (v \~\ 7 g " ' \,;\\
20 d - 20 d
3, d8m— Lt 0 i‘-" \
" W A LA TEANN
40 dB Y L 40 dB . 4
-50 de -50 de
&0 d 50 d
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.4 GHz 10001 pts Span 2.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 2.4020214 GHz 4.07 dam ML 1 2.4400218 GHz 3.75 dBm
T 1 2,40149845 GHz -13,33 dém Occ Bw 1.04469553 MHz T 1 2,43943785 GHz -13.72 dBm Occ Bw 1.04589541 MHz
T2 1 2.402543146 GH2 -13.06 d8m T2 1 2.440543746 GH2 -13.61 dBm
U ] U e

L J LB

99% Occupied Bandwidth Plot on Channel 39

Spectrum

=

Ref Level 30.00 dém
fo AtL 20 d8

Offset 22.70 d8 & RBW
SWT

30 kHz
10,1 ms & VBW 100 kHz

Mode Swasp

[@ 1Pk View

20 df

MI[1]

10 dém.

Occ Bw

3.25 dBm)
22200 GHz|

0 dBm X

-10d =

=

20 d

30 d v
fjnriﬂm W

LTA RSN

-50 dB

-60 d

CF 2.48 GHz 10001 pts

Span 2.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value |
ML 1

Function |

Function Result |

2.4800222 GHz
2.47949865 GHz
2.480543246 GHz

3.25 dam
-14,01 dém
-13.91 dam

T1 1
T2 1

Occ Bw

1.04529547 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR550509A

<500kbps>

99% Occupied Bandwidth Plot on Channel 0 99% Occupied Bandwidth Plot on Channel 19

Spectrum o Spectrum o
Ref Level 30.00 dém  Offset 22,70 d2 @ RBW 30 kHz Ref Level 30.00 dém  Offset 22,70 0B @ RBW 30 kHz
o Att 2008 SWT  10.1ms @ VBW 100 kHz _Mode Swaep o Att 2008 SWT  10.1ms @ VBW 100 kHz _Mode Swesp
(@ 17k view (@ 17k view
MI[1] 5.75 dBm| MI[1] 5.30 dBm
. 2.401773420 GHz| . 2.439772620 GHz
20 Occ Bw 1.012698730 MHz| 20 Oce Bw 1.013698630 MHzZ|
10 dém 10 dém o
0 dBm M}‘f\ I i LAY Ay o~ 0dBm Mlh P, . By
T1 2 i
o o] W7 o ! [ 2
A g
‘-..‘_h
20 d v 20 d P
P IN/ ‘\ PSP L OB Pty i \\ At 4
T \w/' ||"|lr \VV/W
-40 dB -40 dB
-50 de -50 de
50 d 50 d
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.4 GHz 10001 pts Span 2.0 MHz
Markar Markar
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 2,40177342 GHz 5.75 dam ML 1 2,43977262 GHz 5.30 dBm
T 1 2.401516648 GHz -9.19 dém Occ Bw 101269873 MHz 1 1 2.439516648 GHz -10,75 dém occ Bw 1.01369863 MHz
T2 1 2.402529347 GH2 -9.35 dam T2 1 2.440530347 GHz -10.73 dBm
)il ] WRHRRRAED )il ] AR W

99% Occupied Bandwidth Plot on Channel 39

Ref Level 30.00 dém
fo AtL 20 d8

[@ 1Pk View

Offset 22.70 d8 & RBW
SWT

30 kHz

10,1 ms & VBW 100 kHz Mode Sweep

MI[1] 3.78 dBm|
2.479775020 GHz|

1.013898610 MHz

20 df

Occ Bw
10 dém.

e e s e e

-10 d

20 d

Wﬁm‘wvﬁmw

-40 dfs

-50 dB

-60 d

CF 2.38 GHz

Markar

Type | Ref | Trc |
ML 1

10001 pts

Span 2.0 MHz

X-value |

247977502 GHz
2.479517048 GHz
2.480530947 GH2

¥-value |
+.78 dem

-10.03 dém

-10.02 dam

Function | Function Result |

T1 1

Occ Bw
T2 1

1.01389861 MHz
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swanranas. FCC RADIO TEST REPORT Report No. : FR550509A

IPower Spectral Density (dBm/3kHz)
<125kbps>

Power Density (dBm/3kHz) Plot Channel 0 Power Density (dBm/3kHz) Plot Channel 19

Spectrum o Spectrum o
Ref Level 30.00 dém  Offset 22,70 d28 @ RBW 3 kHz RefLevel 30.00 dBm  Offset 22.70 db @ RBW 3 kHz
o Att 2008 SWT 10ms @ VBW 10kHz Mode Sweep o Att 2008 SWT 10ms @ VBW 10kHz Mode Sweep
[ 1Pk Max [ 1Pk Max
Mi1[1] 1.16 dBm)| mMi[1] 0.84 d&m
2.401770980 GHz| 2.439771490 GHz
20 da 20 da
10 d& 10 d&
. 1
0 dBm “" 0 dBm F
|
o I b AN A o NI Cas NN W
I LUV VR [ | ST AT ] [
;" | i g fi \ I\ e i i
\"’E\éé"""' Pl 4 i) | st W el Y W o B A Al
“ AR WY o | B L # T va R 7
\ AR o 1o "/
n/ W RYARY VARV ‘o
-30 dem -30 dem
~40 d ~40 d
=50 df =50 df
<60 de <60 de
CF 2.402 GHz 1001 pts Span 895.5 kHz CF 2.44 GHz 1001 pts Span 897.0 kHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result ]
M1 1 2.40177098 GHz 1.16 d&m M1 1 2.43977149 GH2 0.84 dBm

)it J [ I L ] QR we

Power Density (dBm/3kHz) Plot Channel 39

Ref Level 30.00 dém  Offset 22.70 d8 & RBW 3 kHz
fo AtL 20dB  SWT l0ms & VBW 10kHz Mode Sweap
@ 1Pk Max

M1[1] 0.35 dBm

2.480271520 GHz
20 da:

10 de

0 dBm f'

-10 dB wl AT

T wrmﬁu.k I -
o A, . Il Al L Jigf Wiy

-30 dBém:

40 d

-50 d

-60 d

CF 2.48 GHz 1001 pts Span 897.0 kHz
Marker

Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 2.4B027152 GH2 0.35 dam

)i ) T e
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swanranas. FCC RADIO TEST REPORT Report No. : FR550509A

<500kbps>

Power Density (dBm/3kHz) Plot Channel 0 Power Density (dBm/3kHz) Plot Channel 19

Spectrum o Spectrum o
Ref Level 30.00 dém  Offset 22,70 d28 @ RBW 3 kHz RefLevel 30.00 dBm  Offset 22,70 dB @ RBW 3 kHz
o Att 2008 SWT 1l ms @ VBW 10kHz Mode Sweep o Att 2008 SWT  11.1ms @ VBW 10khz Mode Sweep
[ 1Pk Max [ 1Pk Max
Mi1[1] 0.98 dBm)| mMi[1] 0.56 dBm
2.402270330 GHz| 2.440271400 GHz
20 da 20 da
10 d& 10 d&
M1 M1
0 dBm - 0 dBm \‘ +
. |
10 dB . :J\\r ’ Al o, 27 A FEPENI ) - w |m 10 dB \fl'l-r v . A e fhidy Aos ‘-mﬂuw - J
& 7 7 SN I AUTARY ey AL TR TRy = 7 TR
R ’ M g | N o v g iy
bt [ e TP ki v ! Infn )
olirey | B
-30 dem -30 dem
~40 d ~40 d
-50 d -50 d
<60 de <60 de
CF 2.402 GHz 1001 pts Span 984.0 kHz CF 2.44 GHz 1001 pts Span 991.5 kHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result ]
M1 1 2.40227033 GHz 0.98 dam M1 1 2.4402714 GH2 0.56 dBm

| )i ] W e ( )i T e

Power Density (dBm/3kHz) Plot Channel 39

Ref Level 30.00 dém  Offset 22.70 d8 & RBW 3 kHz
fo AtL 20dB  SWT 1l ms @ VBW 10kHz Mode Sweap
@ 1Pk Max

M1[1] 0.02 dBm

2.480271310 GHz
20 da:

10 de

0 dBm T

-10 dB

T o
W R TR AT M A LAY LT v Yo
“.‘f‘ﬂ\l\’“\” ’ U by

el Al

o il
gty

-30 dBém:

40 d

=50 d

-60 d

CF 2.48 GHz 1001 pts Span 984.0 kHz
Marker

Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 2.48027131 GH2 0.02 dam

| )i ] W we
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

\Band Edge and Conducted Spurious Emission
<125kbps>

Channel 0

100kHz PSD reference Level Plot Plot on Channel 0

Spectrum o Spectrum o
RefLevel 30.00 dBm  Offset 22.70 d8 & RBW 100 kHz Ref Level 30.00 dBm  Offset 22,70 db @ RBW 100 kHz
po ALL 20d8  SWT Lms @ VBW 300 kHz Mode Sweep po ALL 20d8  SWT 8 ms w VBW 300 kHz Mode Swesp
@ 1Pk Max @ 1Pk View
Mi1[1] 7.20 dBm)| mMi[1] -44.81 dBm)|
2.402019680 GHz| 2.39912640 GHz|
20 da 20 da
10 dB - 10 dB
o
- ha -
B S e— ) e .
0 dBm — =1 0 dBm
el T
10 de -10 dB
D1 -12.800 dBn
-20 B -20 B
-30 dBm -30 dBm
-40 d -40 d
50 0l et ooty dotans
-60 de -60 df
L
CF 2.402 GHz 1001 pts Span 895.5 kHz Start 2.375 GHz 8001 pts Stop 2.405 GHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 2.40201968 GHz 7.20 dam M1 1 2.3991264 GH2 -44.81 dBm
)it J [T [ T ] QR we

Spurious Emission 30MHz~1GHz Plot Spurious Emission 1GHz~26.5GHz Plot

Spectrum = Spectrum =
RefLevel 30.00 dbm  Offset 22.70 d8 @ RBW 100 kHz RefLevel 30.00 dbm  Offset 22,70 db @ RBW 100 kHz
b Att o0 dB SWT 30.1mMS @ VBW 300 kHz  Mode Sweep po At 20 dB SWT 255 ms e VBW 300 kHz  Mode Sweep
j@ 1Pk view j@ 1Pk view
M1[1] -44.59 dBm mM1[1] 3.91 dBm
952.9260 MHz 2.402080 GHz
20 d: 20 de m2[1] 9.04 dBm|
16.212370 GHz
10 de 10 d|
Y
0 dbm 0 dBrm
-10 d -10 diy D1 -12.500 dBm
D1 -12.800 dBm D 12,600 den
-20 de
20 dB i
30 d
-30 dBm
40 d hi
a0 d
[ RTS——————————— A
-60 df
-60 df
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc| X-value | Y-value | Function Function Result |
Type | Ref | Trc | X-value | v-value | Function | Function Result M1 1 2.40203 GHz 3,91 dBm
M1 1 952.326 MH2 -44.59 dam M2 1 16.21237 GH2 -39.04 dBm
U ] (] ( ) ) G e
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swanranas. FCC RADIO TEST REPORT Report No. : FR550509A

Channel 19

100kHz PSD reference Level Plot
Spectrum [né]

Ref Level 30.00 dém  Offset 22.70 d8 & RBW 100 kHz
fo AtL 20dB  SWT 1ms & VBW 300 kHz Mode Sweep
@ 1Pk Max

M1[1] 6.89 dBm

2.440019710 GHz
20 de:

10 dB: bl

0 dBm

-30 dBém:

40 d

-50 d

-60 d

CF 2.44 GHz 1001 pts Span 897.0 kHz
Marker

Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 2.44001971 GH2 6.89 dam

) ] (]

Spurious Emission 30MHz~1GHz Plot Spurious Emission 1GHz~26.5GHz Plot

Spectr k2 Spectrum =
RefLevel 30.00 dbm  Offset 22.70 d8 @ RBW 100 kHz RefLevel 30.00 dbm  Offset 22,70 db @ RBW 100 kHz
b Att o0 dB SWT 30.1mMS @ VBW 300 kHz  Mode Sweep po At 20 dB SWT 255 ms e VBW 300 kHz  Mode Sweep
j@ 1Pk view j@ 1Pk view
M1[1] -44.02 dBm)| EETEY] 3.50 dBm
986.2100 MHz, 2.440280 GHz
20 d: 20 de m2[1] -38.88 dBm|
19.562960 GHz
10 d: 10 dgm
0 dBm 0 dbm)
-10 dB: -od . -
D1 -13.110 dén D1 -13.110 der
20 d
-20 d8
30 d
-30 dBm .
40 d
a0 d
50 d
50 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc| X-value | Y-value | Function Function Result |
Type | Ref | Trc | X-value | v-value | Function | Function Result M1 1 2.44028 GHz 3,59 dBm
M1 1 986.21 MH2 -44.02 dam M2 1 19.56296 GH2 -38.88 dBm
U ] (] ( ) ) G e
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swanranas. FCC RADIO TEST REPORT Report No. : FR550509A

Channel 39
100kHz PSD reference Level Plot Plot on Channel 39

RefLevel 30.00 dBm  Offset 22.70 d8 & RBW 100 kHz Ref Level 30.00 dBm  Offset 22,70 db @ RBW 100 kHz

po ALL 20d8  SWT Lms @ VBW 300 kHz Mode Sweep po ALL 20d8  SWT 8 ms w VBW 300 kHz Mode Swesp

@ 1Pk Max @ 1Pk View

Mi1[1] 6.37 dBm)| mMi[1] -44.13 dBm)|
2.480021510 GHz| 2.48472820 GHz|

20 da 20 da

10 d& # 10 d&

Ly
§ - ~n 1

0 dem — i - — —— 0 dem N

o — ]

=1t b -10 dB f

-13.630 dBn

-20 B -20 B f{ l‘

-30 dem -30 dem -

o o “1” | .

TR PV T . .

0 gt ey o A o s
-60 de -60 df

CF 2.48 GHz 1001 pts Span 897.0 kHz Start 2.475 GHz 8001 pts Stop 2.505 GHz
Marker Marker

Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result

M1 1 2.48002151 GH2 6.37 dam M1 1 2.4847282 GHz -44.13 dBm

( )i ] T e )i

Spurious Emission 30MHz~1GHz Plot Spurious Emission 1GHz~26.5GHz Plot

Spect = Spectrum =
RefLevel 30.00 dbm  Offset 22.70 d8 @ RBW 100 kHz RefLevel 30.00 dbm  Offset 22,70 db @ RBW 100 kHz
b Att o0 dB SWT 30.1mMS @ VBW 300 kHz  Mode Sweep po At 20 dB SWT 255 ms e VBW 300 kHz  Mode Sweep
j@ 1Pk view j@ 1Pk view
M1[1] -44.55 dBm mM1[1] 1.22 dBm)|
951.6470 MHz| 2.480230 GHz
20 d: 20 de m2[1] -38.72 dBm|
16.144370 GHz
10 de 10 di
M1
0 dbm 0 dBm
-10 d -10 d -
1 -13.630 dBn D1 -13.630 dBn
-20 de
20 dB
30 d
-30 dBm M
40 d &
a0 d
| AOROROS Mo mwrepewee ORI R
-60 df
-60 df
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc| X-value | Y-value | Function Function Result |
Type | Ref | Trc | X-value | v-value | Function | Function Result M1 1 2.48023 GHz 1,22 dém
M1 1 951.647 MH2 -44.55 dam M2 1 16.14437 GH2 -38.72 dBm
| J A | )i
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<500kbps>

Channel 0

100kHz PSD reference Level Plot Plot on Channel 0

RefLevel 30.00 dém  Offset 22.70 d& & RBW 100 kHz Ref Level 30.00 dém  Offset 22,70 dB & RBW 100 kHz
o ALt 20d8  SWT Lms @ VBW 300 kHz Mode Sweep o ALt 20d8  SWT 8 ms & VBW 300 kHz Mode Swasp
(@ 1Pk Max (@ 17k View
M1[1] 7.36 dBm M1[1] -44.81 dBm)
2.401771940 GHz| 2.39123750 GHz
20 d 20 d
1
10 dB —5 — T 10 dB
e R T
0 dBm——1— N = 0 dem ,r’q'\
-10 dB -10 dB f ,
i | \
20 o 20 o JJ I
-30 dém -30 dém f\
!
-40 d -40 d |

-60 df -60 df
|
CF 2.402 GHz 1001 pts Span 984.0 kHz Start 2.375 GHz 8001 pts Stop 2.405 GHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 2.40177104 GH2 7.36 dBm M1 1 2.3912373 GH2 -44.81 dBm

( )j ) W e ( )i ()

Spurious Emission 30MHz~1GHz Plot Spurious Emission 1GHz~26.5GHz Plot

RefLevel 30.00 dbm  Offset 22.70 d8 @ RBW 100 kHz RefLevel 30.00 dbm  Offset 22,70 db @ RBW 100 kHz
b Att o0 dB SWT 30.1mMS @ VBW 300 kHz  Mode Sweep po At 20 dB SWT 255 ms e VBW 300 kHz  Mode Sweep
j@ 1Pk view j@ 1Pk view
M1[1] -44.40 dBm mM1[1] 6.19 dBm
872.4980 MHz| 2.402030 GHz
20 d& 20 de mM2[1] -38.63 dBm
15.817980 GHz
10 da: 10 iy
0 dbm 0 dBrm
-10 des -10 o D1 -12.640 dBm
-20 de
20 dB i
30 d
-30 dBm
40 d
a0 d
-60 df
-60 df
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc| X-value | Y-value | Function Function Result |
Type | Ref | Trc | X-value | v-value | Function | Function Result M1 1 2.40203 GHz 6,19 dBm
M1 1 872.498 MH2 -44.40 dam M2 1 15.81798 GH2 -38.63 dBm
| J [ | )il ] O]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

Channel 19

100kHz PSD reference Level Plot

Spectrum

=

Ref Level 30.00 dém
fo AtL 20 d8

Offset 22,70 d& & RBW 100 kHz

SWT 1ms & VBW 300 kHz Mode Swasp

[@ 1Pk Max

M1[1] 6.93 dBm

2.439773170 GHz
20 de:

10 de:

0 dBm

-10 B

-20 de

-30 dBém:

40 d

-50 d

-60 d

CF 2.44 GHz

1001 pts Span 991.5 kHz

Marker

Type | Ref | Trc | Y-value | Function |
M1 1

6.9 d8m

X-value |
2.43977317 GHz

Function Result |

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectr k2 Spectrum =
RefLevel 30.00 dbm  Offset 22.70 d8 @ RBW 100 kHz RefLevel 30.00 dbm  Offset 22,70 db @ RBW 100 kHz
b Att o0 dB SWT 30.1mMS @ VBW 300 kHz  Mode Sweep po At 20 dB SWT 255 ms e VBW 300 kHz  Mode Sweep
j@ 1Pk view j@ 1Pk view
M1[1] -44.23 dBm| EETEY] +.06 dBm
737.7370 MHz| 2.440280 GHz
20 d: 20 de m2[1] -38.95 dBm|
15.790780 GHz
10 dBs 10 dgyy
0 dBm 0 dbm)
-10 d -10 d i
D1 -13.070 dén 3 13070 der
20 d
-20 d8
30 d
-30 dBm
40 d
a0 d
50 d
50 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc| X-value | Y-value | Function Function Result |
Type | Ref | Trc | X-value | v-value | Function | Function Result M1 1 2.44028 GHz 4,06 dBm
M1 1 737.737 MH2 -44.23 dam M2 1 15.70078 GH2 -38.95 dBm
)it J [ T ] U e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

Channel 39

100kHz PSD reference Level Plot

Plot on Channel 39

Spectrum o S m o
RefLevel 30.00 dBm  Offset 22.70 d8 & RBW 100 kHz Ref Level 30.00 dBm  Offset 22,70 db @ RBW 100 kHz
po ALL 20d8  SWT Lms @ VBW 300 kHz Mode Sweep po ALL 20d8  SWT 8 ms w VBW 300 kHz Mode Swesp
@ 1Pk Max @ 1Pk View
Mi1[1] 6.41 dBm)| mMi[1] -44.85 dBm)|
2.479771940 GHz| 2.48381700 GHz|
20 da 20 da
10 d& s 10 d&
_x b
~ —~———— — ™
0 dBm — = - 0 dBm / )
10 dB -10 dB —
D1 -‘ 3 "-0" B
-20 des -20 des l‘
-30 dBm -30 dBm rH' L.
|
o g |
IQ v
e T PO PR SR RPN A
-0 d W d‘ﬂ‘"“m oAb e vetd v i W
-60 de -60 df
CF 2.48 GHz 1001 pts Span 984.0 kHz Start 2.475 GHz 8001 pts Stop 2.505 GHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 2.47977104 GH2 6.41 dam M1 1 2483817 GH2 -44.85 dBm

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spect = Spectrum =
RefLevel 30.00 dbm  Offset 22.70 d8 @ RBW 100 kHz RefLevel 30.00 dbm  Offset 22,70 db @ RBW 100 kHz
b Att o0 dB SWT 30.1mMS @ VBW 300 kHz  Mode Sweep po At 20 dB SWT 255 ms e VBW 300 kHz  Mode Sweep
j@ 1Pk view j@ 1Pk view
M1[1] -44.79 dBm mM1[1] 3.75 dBm
933.0880 MHz| 2.480230 GHz
20 d: 20 de m2[1] -39.10 dBm|
17.862160 GHz
10 d: 10 degy
0 dbm 0 dBm
-10 dB Aod a0 dem
D1 -13.590 dBr D1 -13.590 dén
-20 de
-20 d8
30 d
-30 dBm .
40 d
a0 d .
-60 df
-60 df
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc| X-value | Y-value | Function Function Result |
Type | Ref | Trc | X-value | v-value | Function | Function Result M1 1 2.48023 GHz 3,75 dBm
M1 1 933.088 MH2 -44.79 dam M2 1 17.86216 GH2 -39.10 dBm
| J [ | )il ] W
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR550509A

Number of TX =1, Ant. 1 (Measured)

6dB Bandwidth|
<1Mbps>

6 dB Bandwidth Plot on Channel 0

6 dB Bandwidth Plot on Channel 19

Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 22.70 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 22.70 0B @ RBW 100 kHz
o Att 208 SWT  10.1ms @ VBW 300 kHz _Mode Swesp o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 1.03 dBm)| M1[1] 0.78 dBm)|
P, 2.401689600 GHz| P, 2.439690800 GHz|
20 D2[1] 0.05 dB 20 D2[1] 0.02 dB
658.400 kHz 657.400 kHz
10 de 10 de
D1 7,146 don w s ]
e [ "'"‘\,\ - %'\_\\
-10 de / -10 d
20 d ,ﬁ"’ \m_,_ WQU - y \\‘W’b——ﬁ
-30 de -30 dam:
-40 dBm -40 dBm
-50 de -50 de
60 dBr 60 dBr
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 24016896 GHz 1.03 dbm ML 1 2.4356008 GHz 0.78 dBm
D2 M1 1 658.4 kHz 0.05 d@ D2 M1 1 657.4 kHz 0.02 d@

| ) )

6 dB Bandwidth Plot on Channel 39

Spectrum

&

Ref Level 30.00 dBm

po Att 20 d8  SWT

Offset 22.70 db & RBW 100 kHz
10.1 ms & VBW 300 kHz

Mode Swesp

[@ 17k view

M1[1]

D2[1]

0.16 dBm
2.479685400 GHz
0.11 dB|

665.800 kHz|

-10 d

™,

-30 d

e

-40 dBm

-50 d

60 dBrr

CF 2.48 GHz

10001 pts

Span 2.0 MHz

Marker
X-value |

¥-value | _Function |

Function Result |

Type | Ref | Trc |
ML 1 24796854 GHz

D2| M1 1 665.8 kHz

0.16 dBm
0.11 d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

<2Mbps>

6 dB Bandwidth Plot on Channel 01

6 dB Bandwidth Plot on Channel 19

Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 22.70 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 22.70 0B @ RBW 100 kHz
o Att 208 SWT  10.1ms @ VBW 300 kHz _Mode Swesp o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1] 1.00 dBm)| M1[1] 0.38 dBm)|
P, 2.403404000 GHz| P, 2.439410800 GHz|
20 D2[1] 0.75 dB 20 D2[1] 0.23 dB
1.167600 MHz| 1.160000 MHz|
10 de " 10 de
D1 7.021 der . 1
1 - D 1
UrdBm————02 1.021 dBrr W‘!"m ™, o s
4 o i\ 4 T,
o 7 = -0 ~
204 // P, 204 "\\
-40 dBm -40 dBm
-50 de -50 de
60 dBr 60 dBr
CF 2.404 GHz 10001 pts Span 4.0 MHz CF 2.44 GHz 10001 pts Span 4.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 2,403404 GHz 1.00 dbm ML 1 2.4354108 GHz 0.38 dBm
D2 M1 1 1.1676 MHz -0.75 d@ D2 M1 1 1.16 MHz 0.23 d8

6 dB Bandwidth Plot on Channel 38

Spectrum

(=)

Ref Level 30.00 dBm
po Att 20 d8

Offset 22.70 db & RBW 100 kHz
SWT 10.1 ms & VBW 300 kHz

Mode Swesp

[@ 17k view

M1[1]

D2[1]

0.19 dBm
2.477396800 GHz
0.09 dB|
1.177200 MHz|

-10 d

20 d

!

40 dBrr

-50 d

60 dBrr

CF 2.478 GHz

10001 pts

Span 4.0 MHz

Markar

X-value | ¥-value |

Function

Function Result |

Type | Ref | Trc |
ML 1

pz| M1 1

2.4773968 GHz
1.1772 MHz

0.19 dBém
-0.09 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

99% Occupied Bandwidth

<1Mbps>

99% Occupied Bandwidth Plot on Channel 0

99% Occupied Bandwidth Plot on Channel 19

J

Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 22.70 0B @ RBW 30 kHz RefLevel 30.00 dBm  Offset 22.70 0B @ RBW 30 kHz
o Att 208 SWT  10.1ms @ VBW 100 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 100 khz _Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 4.68 dBm M1[1] 4.38 dBm
. 2.402016000 GHz| . 2.440018200 GHz|
20 Occ Bw 1.010898910 MHz| 20 Occ Bw 1.011498850 MHz|
10d T 10d T
0dBm = RN A, 0dBm
T v T2 ""
-10 df 2 -10 df
o~
-20 de -20 de
o 1 P N\ ]
M -~ My b
-40 dBm -40 dBm
-50 df -50 df
60 de 60 de
CF 2.402 GHz 10001 pts Span 2.0 MHz CF 2.44 GHz 10001 pts Span 2.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 2,402016 GHz 4.68 dBm ML 1 24400182 GHz 4.38 dBm
L 1 2.401517048 GHz -11.07 dBm Occ Bw 1.01089691 MHz L 1 2.439517248 GHz -11.33 dBm Occ Bw 101149885 MHz
T2 1 2.402527947 GHz -11.12 dBm T2 1 >.440528747 GHz -11.41 dBm
[ il ) [ TR ] [ ] (]

99% Occupied Bandwidth Plot on Channel 39

Spectrum

(=)

Ref Level 30.00 dBm
po Att 20 d8

Offset 22.70 db & RBW 30 kHz
SWT 10.1 ms & VBW 100 kHz

Mode Swesp

[@ 17k view

20 d

M1[1]

10

Occ By

3.95 dBm
2.480017600 GHz
1.005899410 MHz

0 dém

A s

-10 df

Ty

20 d

|7 Sy

40 dBm

-50 df

-60 d

CF 2.48 GHz

10001 pts

Span 2.0 MHz

Marker
Type | Ref | Trc |
ML

X-value 1 ¥-value |

Function |

Function Result |

T1 1
T2 1

2.4800176 GHz
2.479518448 GHz
2.480524348 GHz

3.95 dBm
-12.87 dBm
-12.91 dBm

Occ Bw

1.00589941 MHz

)

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

<2Mbps>

99% Occupied Bandwidth Plot on Channel 01

99% Occupied Bandwidth Plot on Channel 19

Spectrum 2 Spectrum 2
Ref Level 30.00 d8m  Offset 22.70 ob & RBW 30 kHz Ref Level 30.00 d8m  Offset 22.70 ob & RBW 30 kHz
o att 208 SWT  10.1ms @ VBW 100 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 100 khz _Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 3.66 dBm)| M1[1] 3.33 dBm)|
. 2.404015200 GHz| . 2.440016000 GHz|
20 Occ Bw 2.039796020 MHz| 20 Occ Bw 2.038996100 MHz|
10d T 10d :
!\ x\.
0 db 0 db
AT VR R rends o™ A Y,
10 df -1 M/ V\A\""‘ P2 10 d L r“‘"‘"'/ v ,\d\‘%"\. ro
Y J"‘xﬁ "\,‘v'./ WY
-20 de / \ -20 de . \\
AN o )‘I\’ \ a 2R o f \
""\}W' 7 na faaal Fne .""r' \ ’_N“ A
a0 d A (Wil a0 d \_J W
dBm oy % dBm o d
0 d 0 d
60 de 60 de
CF 2.404 GHz 10001 pts Span 4.0 MHz CF 2.44 GHz 10001 pts Span 4.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 2.4040152 GHz 3.66 dbm ML 1 2.440016 GHz 3.33 dém
TL 1 2.402953301 GHz -12.87 dém Occ Bw 2.03379602 MHz TL 1 2.438953701 GHz -13.35 dém Occ Bw 2.0389961 MHz
T2 1 2405033097 GHz -13.76 dém T2 1 2.441032697 GHz -13.89 dBm

| ) )

| ) )

99% Occupied Bandwidth Plot on Channel 38

Spectrum 2
Ref Level 30.00 dBm
po Att 20 dB

[@ 17k view

Offset 22.70 db & RBW 30 kHz

SWT 10.1 ms & VBW 100 kHz  Mode Sweep

M1[1] 2.88 dBm
2.478016800 GHz

2.040595940 MHz|

20 d

Occ By
10

0 di

A
Iy A
g™ A Ui

_10 d 1

Ay

204 / \

FR IR ] 7
OV,
40 dBm g

50 d

AN

-60 d

CF 2.478 GHz

10001 pts

Span 4.0 MHz

Marker
Type | Ref | Trc |
ML 1

X-value

¥-value |

Function |

Function Result |

T1 1
T2 1

2.4780168 GHz
2.476993301 GHz
2.479033897 GHz

2.88 dBm
=13.77 dBm
-14.63 dBm

Occ Bw

2.04059594 MHz

| ) )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

IPower Spectral Density (dBm/3kHz)
<1Mbps>

Power Density (dBm/3kHz) Plot Channel 0

Power Density (dBm/3kHz) Plot Channel 19

| ) )

Spectrum 2 Spectrum 2
Ref Level 30.00 dém  Offset 22.70 0B @ RBW 3 kHz Ref Level 30.00 dém  Offset 22.70 0B @ RBW 3 kHz
s Att 20 dB SWT 11ms @ VBW 10 khiz__Mode Sweep o Att 20 dB SWT 11ms @ VBW 10 kHz _Mode Swesp
@ 1Pk Max @ 1Pk Max
M1[1] 5.98 dBm)| M1[1] 6.26 dBm)|
2.401915200 GHz| 2.439916320 GHz|
20 dBm 20 dBm
10 d 10 d
0db I 0db w
T ¥
1o 1 TR I‘nh‘r"’\t ji#'n‘ Ry I -10d T L(‘I -r‘\ e fWIM-r‘ T T
MUTAR, L RuTy | TV e T IR T ]
I AR i A R AT TR T A T T T o
o ‘\T"\ Y Iy v | LGP 4 . ‘7“1"1 Y I ! | IV, “r.qunj~|l
i i ey i v v )
L’Mﬂﬂr \f I"UM 'l‘r"
-30df -30'dl
-40 dBm -40 dBm
50 d 50 d
-0 d -0 d
CF 2.402 GHz 1001 pts Span 987.0 kHz CF 2.44 GHz 1001 pts Span 985.5 kHz
Markar Markar
Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result |
1 2.4019152 GHz -5.98 dbm 1 2.43991632 GHz ~6.26 dBm
( [ [

)

Power Density (dBm/3kHz) Plot Channel 39

Spectrum

Ref Level 30.00 d8m
po Att 20 d8
[@ 17k Max

&

Offset 22.70 db & RBW 3 kHz

SWT 11.1ms & VBW 10 kHz  Mode Sweep

Mi[1] 7.81 dBm

2.480031940 GHz
20 dBm

10 o

0 dg

M1
10 d

N M S

YL DR TTAL RIS ALY YT o
ok T AT Wt
-\|""‘”IGJ'I‘ 1 1',,'\ \“‘ 'lh 1 N J" T

P
I

f\
W

-20 dgm

iy

T II |’l
LIGAYD

-40 dBm

50 d

60 df

CF 2.48 GHz

1001 pts

Span 999.0 kHz

Markar
Type | Ref | Trc |
M1 1

X-value | Y-value |

Function |

Function Result |

2.48003194 GHz

-7.81 dBm

)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

<2Mbps>

Power Density (dBm/3kHz) Plot Channel 01

Power Density (dBm/3kHz) Plot Channel 19

Spectrum 2 Spectrum 2
Ref Level 30.00 dém  Offset 22.70 0B @ RBW 3 kHz Ref Level 30.00 dém  Offset 22.70 0B @ RBW 3 kHz
o Att 2008 SWT  19.5ms @ VBW 10 kHz _Mode Sweep o Att 2008 SWT  10.4ms @ VBW 10 kHz _Mode Sweep
@ 1Pk Max @ 1Pk Max
M1[1] B8.61 dBm)| M1[1] 8.90 dBm)|
2.40400350 GHz 2.44000350 GHz
20 df 20 dBm
10 d 10 d
od 0db
v 8 ST RN YR 0 N AT %) YRR DT
y ; Vit .ﬁl MJM " t'1f\|‘\k l"w 1 A s, st \n.\ul i s
VYR V10 ek, Mk VAL W Vel st i, ot Al S A IR VAR Al el b o,
A t ey IRl itk T T Ty
‘w ‘]lj’ ! ) i
\i i W
-30 o -30 o
-40 o -40 dBm
50 d 50 d
60 d -0 d
CF 2.404 GHz 1001 pts Span 1.752 MHz CF 2.44 GHz 1001 pts Span 1.74 MHz
Markar Markar
Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result |
ML 1 2.4040035 GHz -8.61 dBm ML 1 2.4400035 GHz -8.90 dBm
] [T ]

) [T

Power Density (dBm/3kHz) Plot Channel 38

Spectrum 2

Ref Level 30.00 dém  Offset 22.70 0B @ RBW 3 kHz
o Att 208 SWT  19.7ms @ VBW 10 kHz _Mode Sweep
@ 1Pk Max
M1[1] 9.39 dBm)|
2.478B00355 GHz|
20 df
10 df
od
o T )
Ly 'W if J kl] | pba MBI u‘Jl
20y M‘h o ..‘nhfhwﬂlg e el vl JUV'lﬂ‘l-m M) VI‘“N 'ﬁhl L\ﬂg ! M’w‘ n’JHl.\'luM ly |W=U" Hir
qv'ﬂ i i il ]
-4 o
50 d
-0 d
CF 2.478 GHz 1001 pts Span 1.7655 MHz
Markar
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 2.47800355 GHz -9.39 dBm

) ]
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swanranas. FCC RADIO TEST REPORT Report No. : FR550509A

\Band Edge and Conducted Spurious Emission
<1Mbps>

Channel 0
100kHz PSD reference Level Plot Plot on Channel 0

Spectrum 2 Spectrum 2

RefLevel 30.00 dBm  Offset 22.70 0B & RBW 100 kHz RefLevel 30.00 dBm  Offset 22.70 0B & RBW 100 kHz
| att 20d8  SWT 1ms @ VBW 300 kHz _Mode Swesp | att 20d8  SWT Bms @ VBW 300 kHz_Mode Swesp
(@ 1Pk Max (@ 17k View
M1[1] 7.15 dBm)| M1[1] 14.42 dBm
2.401773220 GHz| 2.39081740 GHz
20 dBm 20 dBm
i M1 i
10 4 - 10
1 r"
0db ] e 0db
T R f’ |
10 d 10 d i
D1 -12.850 dBrr T '\
-20 de -20 de 4
30 d a0 d { h‘
-40 dBm -40 dBm

04 Eoan L

WTJ"M

-0 d -0 d
L
CF 2.402 GHz 1001 pts Span 987.0 kHz Start 2.975 GHz 8001 pts Stop 2.405 GHz
Markar Markar
Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result |
ML 1 2.4D177322 GHz 7.15 dbm ML 1 2.3908174 GHz 4442 dBm
[ 11 ) SRRRARED e [ 11 ) SRRRARED e

Spurious Emission 30MHz~1GHz Plot Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
RefLevel 30,00 dBm  Offset 22.70 db e RBW 100 kHz RefLevel 30,00 dBm  Offset 22.70 db e RBW 100 kHz
o Att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o Att 20 6B SWT  255ms e VBW 300 kHz _Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 44.98 dBm)| M1[1] 4.93 dBm
845.3710 MHz o 2.402030 GHz|
20 dBm 20 M2[1] 49.05 dBm)|
16.421460 GHz|
10 df 10 dim
Y
ods 0de
! -10 dg
-10 1 1 =0 d
D1 -12.850 dBnr D1 -12.850 denr
. 20
-30 dg
-30 df
N2
-40 dgm i
~40 dBm -
| VST wes ReTseRmmm S R R
60 dBr
-0 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.40203 GHz 4.93 dbm
ML 1 845.371 MHz ~44.98 dBm M2 1 16.42148 GHz -39.05 dBm
| 1 ) | 1 ) [ ]

TEL : 886-3-327-0868 Page Number 1 A2-2 7 of 12
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swanranas. FCC RADIO TEST REPORT Report No. : FR550509A

Channel 19

100kHz PSD reference Level Plot

Ref Level 30.00 d8m  Offset 22.70 ob & RBW 100 kHz
o att 208 SWT 1ms @ VBW 300 kHz  Mode Swesp
[® 17k Max

M1[1] 6.82 dBm
2.439773560 GHz
20 dem

10d Iy

0de — =

CF 2.44 GHz 1001 pts Span 985.5 kHz
Marker

Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result |
ML 1 2.43977356 GHz .82 dBm

L I ) T e

Spurious Emission 30MHz~1GHz Plot Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
RefLevel 30,00 dBm  Offset 22.70 db e RBW 100 kHz RefLevel 30,00 dBm  Offset 22.70 db e RBW 100 kHz
o Att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o Att 20 6B SWT  255ms e VBW 300 kHz _Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] M1[1] 4.84 dBm
S P 2.440280 GHz|
20 dBm 20 M2[1] 38.57 dBm|
17.853660 GHz|
10 di 10 dg,
ods 0de
-10 d
-10 di P———
D1 -13.180 dBnr D1 -13.180 dBm
. 20
-30 df
-30 df e
-4 dlEjm
~40 dBm -
| SE——r——e——— SR
60 dBr
-0 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.44028 GHz 4.84 dbm
ML 1 945.957 MHz ~45.11 dBm M2 1 17.85366 GHz -38.57 dBm
| 1 ) e | 1 )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

Channel 39

100kHz PSD reference Level Plot

Plot on Channel 39

Spectrum - Spectrum -
RefLevel 30.00 dBm  Offset 22.70 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 22.70 0B @ RBW 100 kHz
o Att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep o att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
[@ 1Pk Max @ 1Pk View
M1[1] 6.45 dBm)| M1[1] 44.35 dBm
2.479774450 GHz| 2.50292090 GHz
20 dBm 20 dBm
10 df L 10 df
P T ——t] B e L N . H
0db — —— 0db 7
o —] i
-10 de -10 d T 1]
D1 -13.550 dBm
-20 d -20 d !
'R
30 d -30 o '*
~40 dBm ~40 dBm t h
\ M
Ikl d YT P PR ol ool
50 d 7 o . ek, i e ol A A Al
60 d -0 d
CF 2.48 GHz 1001 pts Span 999.0 kHz Start 2.475 GHz 8001 pts Stop 2.505 GHz
Markar Markar
Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result |
ML 1 2.47977445 GHz 6.45 dBm ML 2.5029209 GHz ~44.35 dBm
| 1 ) " - | 1 ) [l

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
RefLevel 30,00 dBm  Offset 22.70 db e RBW 100 kHz RefLevel 30,00 dBm  Offset 22.70 db e RBW 100 kHz
o Att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o Att 20 6B SWT  255ms e VBW 300 kHz _Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 44.33 dBm)| M1[1] 5.01 dBm)|
803.3710 MHz o 2.480230 GHz|
20 dBm 20 M2[1] 38.56 dBm|
17.848560 GHz|
10 d 10 dBy
ods 0de
-10 d
-10 d 1 -1 S0 dBm
D1 -13.550 denT D1 -13.550 dBmr
. 20
-30 df
-30 df e
-40 dBfn T
60 dBr
-0 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.48023 GHz 5.01 dBm
ML 1 803.371 MHz ~44.33 dBm M2 1 17.84856 GHz -38.56 dBm
L J J D v L J J L -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

<2Mbps>

Channel 01

100kHz PSD reference Level Plot

Plot on Channel 01

Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 22.70 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 22.70 0B @ RBW 100 kHz
o Att 20 dB SWT 1ms @ VBW 300 kHz _Mode Swesp o att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
[@ 1Pk Max @ 1Pk View
M1[1] 6.98 dBm)| M1[1] 14.73 dBm
2.40401930 GHz 2.37902290 GHz
20 dBm 20 dBm
10 df 10 df
P T — — - - I i — |- 0db "J“\w‘.\
-10 de 10 d JV 'I‘
D1 -13.020 dBmr r \
-20 de
I
Py
~40 dBm \ﬁu"
S0d
-0 d
CF 2.404 GHz 1001 pts Span 1.752 MHz Start 2.877 GHz 8001 pts Stop 2.407 GHz
Markar Markar
Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result | Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result |
ML 1 2.4040193 GHz 6.98 dBm ML 1 2.3790229 GHz ~44.73 dBm

L )| ) [TTT]

| ) )

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 dém  Offset 22.70 db & RBW 100 khz RefLevel 30,00 dBm  Offset 22.70 db e RBW 100 kHz
o Att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o att 20 6B SWT  255ms e VBW 300 kHz _Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 44.21 dBm)| M1[1] 6.13 dBm)|
906.8670 MHz o 2.403730 GHz|
20 dBm 20 M2[1] 49.00 dBm)|
17.841760 GHz|
i 10d
10 i
0 db 0db
-10 d
-10 df . "
D1 -13.020 dBnr D1 -13.020 dBnr
20d 20
-30 df
30d .
M2
-40 dijm 3
~40 dBm
-60 dBr
60 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.40373 GHz 6.13 dBm
ML 1 906,867 MHz ~44.21 dBm M2 1 17.84176 GHz -39.00 dém

[ )j! ) (T

[ )j! ) [l

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

Channel 19

100kHz PSD reference Level Plot

Spectrum 2
Ref Level 30.00 d8m Offset 22.70 db & RBW 100 kHz
po Att 20 de  SWT 1ms & VBW 300 kHz

[® 17k Max

Mode Swesp

M1[1] 6.65 dBm
2.44001910 GHz|
20 dem

o — L

CF 2.44 GHz
Markar
Type | Raf | Trc | X-value 1 ¥-valus |
1 2.4400191 GHz 6.65 dBm
1 )

L sl J

1001 pts Span 1.74 MHz

Function | Function Result |

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum c-'? Spectrum c-'?
Ref Level 30.00 dém  Offset 22.70 db & RBW 100 khz RefLevel 30,00 dBm  Offset 22.70 db e RBW 100 kHz
o Att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o att 20 6B SWT  255ms e VBW 300 kHz _Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 44.71 dBm| M1[1] 2.29 dBm|
733.8570 MHz| o 2.440280 GHz|
20 dBm 20 M2[1] 38.93 dBm|
17.846010 GHz|
10 d 10 dB
W
0 dBm 0 dém
-10 d
10 d ———
D1 -13.350 dBm D1 -13.330 damr
20 d 20
-30 df
30d .
*
-0 dEjm
~40 dBm -
-60 dBr
60 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | ML 1 2.44028 GHz 2.29 dBm
ML 1 733,857 MHz -44.71 dém M2 1 17.84601 GHz -38.93 dém

| I )

L sl J

( ] CRRRED e

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

Channel 38

100kHz PSD reference Level Plot

Plot on Channel 38

Spectrum 2 Spectrum 2
RefLevel 30.00 dBm  Offset 22.70 0B @ RBW 100 kHz RefLevel 30.00 dBm  Offset 22.70 0B @ RBW 100 kHz
o Att 208 SWT 1ms @ VBW 300 kHz _Mode Sweep o att 208 SWT 8ms @ VBW 300 kHz _ Mode Sweep
[@ 1Pk Max @ 1Pk View
M1[1] 6.18 dBm)| M1[1] 14.68 dBm
2.47801585 GHz 2.48527780 GHz
20 dBm 20 dBm
10 df -
— Py
B e S e e
0db ~ =
I T o
-10 de
-20 de
-30 o
~40 dBm e
e Al
d 0 e b i
-0 d -0 d
F1
[
CF 2.478 GHz 1001 pts Span 1.7655 MHz Start 2.473 GHz 8001 pts Stop 2.503 GHz
Markar Markar
Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result Type | Raf | Trc | X-value 1 ¥-valus |__Function | Function Result |
ML 1 2.47301585 GHz 6.18 dBm ML 1 2.4852778 GHz ~44.68 dBm

L )| J [T

) ) W e

Spurious Emission 30MHz~1GHz Plot

Spurious Emission 1GHz~26.5GHz Plot

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 dém  Offset 22.70 db & RBW 100 khz RefLevel 30,00 dBm  Offset 22.70 db e RBW 100 kHz
o Att 208 SWT  30.1ms @ VBW 300 kHz  Mode Sweep o att 20 6B SWT  255ms e VBW 300 kHz _Mode Sweep
@ 1Pk view [@ 1Pk view
M1[1] 44.74 dBm)| M1[1] 1.66 dBm)|
904.1190 MHz o 2.477680 GHz|
20 dBm 20 M2[1] 38.42 dBm|
17.851960 GHz|
10 di 10 df
11
0 db 0db
10 d -10 d -
T dB -
20d 20
-30 df
30d e
-0 dBfn
~40 dBm ot
-60 dBr
60 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result ML 1 2.47768 GHz 1.66 dbm
ML 1 904,119 MHz ~44.74 dBm M2 1 17.85196 GHz -38.42 dbm
- - —_—
L JL ) [ EERERRRNC ) JL ) CEEEREE )

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR550509A

Appendix B. AC Conducted Emission Test Results

Temperature : 23.5~24.7°C
Relative Humidity : |52.8 ~ 59.1%

Test Engineer : |Louis Chung

TEL : 886-3-327-0868 Page Number : B1 of BS
FAX : 886-3-327-0855



CO07-HY

EUT Information

Report No.: FR550509A
2025/5/22

Report NO : 550509
Test Mode : Mode 1
Test Voltage : Power From System
Phase : Line
Full Spectrum
1001
0T
80+
70t
N 60_\ I CISPR-QP Limit atMain Ports
>
% o .
c T -..EISPR-Ave LimitatMain Ports
= 50 R ;
T » S0 NN U0 T A O ' .ot W :
= 1
< oo, : d N
. ¢ ¢ %
30T
201
10T
0 } } ——+—+— } } —+—+—+—+— } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.154500 32.78 55.75 2297 | L1 FLO 20.0
0.154500 48.52 65.75 17.23 | L1 FLO 20.0
0.176730 31.31 54.64 23.33 | L1 FLO 20.0
0.176730 47.99 64.64 16.65 | L1 FLO 20.0
0.186000 31.75 54.21 22.46 | L1 FLO 20.0
0.186000 47.59 64.21 16.62 | L1 FLO 20.0
0.215250 23.20 53.00 29.80 | L1 FLO 20.0
0.215250 38.12 63.00 24.88 | L1 FLO 20.0
0.483090 28.13 46.29 18.16 | L1 FLO 20.0
0.483090 36.50 56.29 19.79 | L1 FLO 20.0
0.532500 34.40 46.00 11.60 | L1 FLO 20.0
0.532500 41.19 56.00 14.81 | L1 FLO 20.0
0.609000 27.62 46.00 18.38 | L1 FLO 20.0
0.609000 37.32 56.00 18.68 | L1 FLO 20.0
0.809250 23.50 46.00 22.50 | L1 FLO 20.0
0.809250 33.31 56.00 22.69 | L1 FLO 20.0
2.811660 23.46 46.00 2254 | L1 FLO 20.1
2.811660 31.95 56.00 24.05 | L1 FLO 20.1
3.039180 23.90 46.00 22.10 | L1 FLO 20.1
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CO07-HY
3.039180 34.27 S 56.00 21.73 | L1 FLO 20.1
3.386850 --- 26.25 46.00 19.75 | L1 FLO 20.1
3.386850 38.67 --- 56.00 17.33 | L1 FLO 20.1
3.678000 --- 28.33 46.00 17.67 | L1 FLO 20.1
3.678000 41.21 --- 56.00 14.79 | L1 FLO 20.1
3.968790 --- 27.25 46.00 18.75 | L1 FLO 20.1
3.968790 39.74 --- 56.00 16.26 | L1 FLO 20.1
4.278120 --- 25.35 46.00 20.65 | L1 FLO 20.1
4.278120 34.91 --- 56.00 21.09 | L1 FLO 20.1
4.746750 --- 24.30 46.00 21.70 | L1 FLO 20.2
4.746750 31.93 --- 56.00 24.07 | L1 FLO 20.2

Report No.: FR550509A
2025/5/22
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CO07-HY

EUT Information

Report No.: FR550509A
2025/5/22

Report NO : 550509
Test Mode : Mode 1
Test Voltage : Power From System
Phase : Neutral
Full Spectrum
100
0T
80+
70t
N 60_\ I CISPR-QP Limit atMain Ports
>
% B
= 50"0 ) .. CISPR-Ave LimitatMain Ports
g N “ it PP EVUUIN S-S SOV ST 1 || | | . H
3 )
40+ Oy ¢ 0‘ o
| * ’0 *
30T *
201
10T
0 } } ——+—+— } } —+—+—+—+— } |
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.155400 33.85 55.71 21.86 | N FLO 20.0
0.155400 48.39 65.71 17.32 | N FLO 20.0
0.168000 33.50 55.06 21.56 | N FLO 20.0
0.168000 48.78 65.06 16.28 | N FLO 20.0
0.183390 34.02 54.33 20.31 | N FLO 20.0
0.183390 47.46 64.33 16.87 | N FLO 20.0
0.206700 28.97 53.34 2437 | N FLO 20.0
0.206700 45.56 63.34 17.78 | N FLO 20.0
0.321000 29.31 49.68 20.37 | N FLO 20.0
0.321000 40.31 59.68 19.37 | N FLO 20.0
0.337650 30.47 49.26 18.79 | N FLO 20.0
0.337650 39.66 59.26 19.60 | N FLO 20.0
0.372750 29.18 48.44 19.26 | N FLO 20.0
0.372750 38.47 58.44 19.97 | N FLO 20.0
0.385530 27.79 48.16 20.37 | N FLO 20.0
0.385530 38.85 58.16 19.31 | N FLO 20.0
0.426750 21.73 47.32 2559 | N FLO 20.0
0.426750 34.10 57.32 2322 | N FLO 20.0
0.467160 30.71 46.56 15.85 | N FLO 20.0
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0.467160 39.94 S 56.56 16.62 | N FLO 20.0
0.528000 --- 34.44 46.00 11.56 | N FLO 20.0
0.528000 41.35 --- 56.00 1465 | N FLO 20.0
0.578490 --- 32.43 46.00 1357 | N FLO 20.0
0.578490 40.01 --- 56.00 1599 | N FLO 20.0
0.670380 --- 27.88 46.00 18.12 | N FLO 20.0
0.670380 38.42 --- 56.00 1758 | N FLO 20.0
2.679000 --- 23.88 46.00 22.12 | N FLO 20.1
2.679000 32.50 --- 56.00 23.50 | N FLO 20.1
2.872140 --- 24.02 46.00 2198 | N FLO 20.1
2.872140 33.06 --- 56.00 2294 | N FLO 20.1
3.200280 --- 24.84 46.00 21.16 | N FLO 20.1
3.200280 36.41 --- 56.00 19.59 | N FLO 20.1
3.518250 --- 26.97 46.00 19.03 | N FLO 20.1
3.518250 39.77 --- 56.00 16.23 | N FLO 20.1
3.700590 --- 28.04 46.00 1796 | N FLO 20.1
3.700590 40.46 --- 56.00 1554 | N FLO 20.1
4.163910 --- 26.10 46.00 19.90 | N FLO 20.1
4.163910 35.94 --- 56.00 20.06 | N FLO 20.1
4.884810 --- 24.15 46.00 2185 | N FLO 20.2
4.884810 31.86 --- 56.00 2414 | N FLO 20.2

Report No.: FR550509A
2025/5/22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

Appendix C. Conducted Spurious Emission

Temperature : 22.3~24.9°C
Test Engineer : Kai Liao
Relative Humidity : 52.5~72.4%
2.4GHz 2400~2483.5MHz
BLE (Band Edge)
BLE Note | Frequency Level Over Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2386.96 -34.65 |-13.45 -21.2 -38.36 3 0.71 0 0 P
BLE 2382.28 -46.17 -4.97 -41.2 -49.88 3 0.71 0 0 A
1Mbps * 2402 22.24 - - 18.52 3 0.72 0 0 P
CH 00 * 2402 21.55 - - 17.83 3 0.72 0 0 A
2402MHz
2380.7 -38.36 | -17.16 -21.2 -42.07 3 0.71 0 0 P
2383.5 -50.45 -9.25 -41.2 -54.16 3 0.71 0 0 A
BLE * 2440 215 - - 17.78 3 0.72 0 0 P
1Mbps * 2440 20.48 - - 16.76 3 0.72 0 0 A
CH 19 2488.17 -39.18 | -17.98 -21.2 -42.89 3 0.71 0 0 P
2440MHz 2485.09 -50.02 | -8.82 | -41.2 -53.73 3 0.71 0 0 A
* 2480 9.87 - - 6.16 3 0.71 0 0 P
BLE * 2480 9.27 - - 5.56 3 0.71 0 0 A
1Mbps 2490.28 -41.42 | -20.22 -21.2 -45.13 3 0.71 0 0 P
CH 39 2483.56 -50.13 -8.93 -41.2 -53.84 3 0.71 0 0 A
2480MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : Cl of C12

FAX: 886-3-327-0855




swanroncas. FCC RADIO TEST REPORT

Report No. : FR550509A

BLE Note | Frequency Level Over Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2388.78 -33.2 -12 -21.2 -36.91 3 0.71 0 0 P
BLE 2384.23 -45.7 -4.5 -41.2 -49.41 0.71 0 0 A
2Mbps * 2404 21.31 - - 17.59 3 0.72 0 0 P
CH 01 * 2404 19.83 - - 16.11 3 0.72 0 0 A
2404MHz
2376.64 -37.4 -16.2 -21.2 -41.11 3 0.71 0 0 P
2376.64 -46.46 -5.26 -41.2 -50.17 3 0.71 0 0 A
BLE * 2440 21.2 - - 17.48 3 0.72 0 0 P
2Mbps * 2440 19.61 - - 15.89 3 0.72 0 0 A
CH 19 2494 .54 -39.5 -18.3 -21.2 -43.21 3 0.71 0 0 P
2440MHz 2487.61 -49.1 -7.9 -41.2 -52.81 3 0.71 0 0 A
* 2478 21.88 - - 18.17 3 0.71 0 0 P
BLE
* 2478 20.36 - - 16.65 3 0.71 0 0 A
2Mbps
2483.6 -31.89 -10.69 -21.2 -35.6 3 0.71 0 0 P
CH 38
2483.52 -41.34 -0.14 -41.2 -45.05 3 0.71 0 0 A
2478MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C2 of C12

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

BLE Note | Frequency Level Over Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2386.65 -36.38 | -15.18 -21.2 -40.09 3 0.71 0 0 P
BLE 2382.45 -46.11 -4.91 -41.2 -49.82 0.71 0 0 A
125kbps * 2402 20.7 - - 16.98 3 0.72 0 0 P
CH o0 * 2402 19.94 - - 16.22 3 0.72 0 0 A
2402MHz
2387 -40.54 |-19.34 -21.2 -44 .25 3 0.71 0 0 P
2359.98 -49.61 -8.41 -41.2 -53.31 3 0.7 0 0 A
BLE * 2440 20.71 - - 16.99 3 0.72 0 0 P
125kbps * 2440 19.9 - - 16.18 3 0.72 0 0 A
CH19 2484.32 -40.44 | -19.24 -21.2 -44.15 3 0.71 0 0 P
2440MHz 2484.88 -50.61 | -9.41 -41.2 -54.32 3 0.71 0 0 A
* 2480 10.62 - - 6.91 3 0.71 0 0 P
BLE * 2480 10.59 - - 6.88 3 0.71 0 0 A
125kbps 2483.56 -41.04 |-19.84 -21.2 -44.75 3 0.71 0 0 P
CH 39 2483.52 -50.14 -8.94 -41.2 -53.85 3 0.71 0 0 A
2480MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C3 of C12

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

BLE Note | Frequency Level Over Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
2386.965 -34.74 | -13.54 -21.2 -38.45 3 0.71 0 0 P
BLE 2382.24 -46.12 -4.92 -41.2 -49.83 0.71 0 0 A
500kbps * 2402 22.02 - - 18.3 3 0.72 0 0 P
CH o0 * 2402 21.41 - - 17.69 3 0.72 0 0 A
2402MHz
2376.08 -37.89 |-16.69 -21.2 -41.6 3 0.71 0 0 P
2360.12 -47.74 -6.54 -41.2 -51.44 3 0.7 0 0 A
BLE * 2440 21.93 - - 18.21 3 0.72 0 0 P
500kbps * 2440 20.7 - - 16.98 3 0.72 0 0 A
CH19 2488.8 -39.03 |-17.83 -21.2 -42.74 3 0.71 0 0 P
2440MHz 2487.47 -48.74 | -754 | -41.2 -52.45 3 0.71 0 0 A
* 2480 10.65 - - 6.94 3 0.71 0 0 P
BLE * 2480 10.09 - - 6.38 3 0.71 0 0 A
500kbps 2483.52 -39.92 | -18.72 -21.2 -43.63 3 0.71 0 0 P
CH 39 2483.52 -49.8 -8.6 -41.2 -53.51 3 0.71 0 0 A
2480MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C4 of C12
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swanroncas. FCC RADIO TEST REPORT

Report No. : FR550509A

2.4GHz 2400~2483.5MHz

BLE (Harmonic)

BLE Note | Frequency Level Over Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
# 3201.3 -46.75 - - -52.09 3 2.34 0 0 P
4000.4 -57.37 | -36.17 -21.2 -62.51 214 0 0 P
BLE
4804 -46.55 |-25.35 -21.2 -51.12 3 1.57 0 0 P
1Mbps
5604.7 -70.78 | -49.58 -21.2 -75.59 3 1.81 0 0 P
CH 00
6403.8 -62.1 -40.9 -21.2 -66.87 3 1.77 0 0 P
2402MHz
7206 -62.73 | -41.53 -21.2 -67.73 3 2 0 0 P
# 3250.1 -40.16 - - -45.45 3 2.29 0 0 P
3366 -69.22 | -48.02 -21.2 -74.43 3 2.21 0 0 P
3396.5 -69.98 |-48.78 -21.2 -75.17 3 219 0 0 P
BLE 4067.5 -62.08 |-40.88 -21.2 -67.17 3 2.09 0 0 P
1Mbps 4880 -563.35 |-32.15 -21.2 -57.95 3 1.6 0 0 P
CH19 5690.1 -67.34 | -46.14 -21.2 -72.13 3 1.79 0 0 P
2440MHz 5769.4 6559 |-4439| -21.2 -70.35 3 1.76 0 0 P
6507.5 -61.44 | -40.24 -21.2 -66.3 3 1.86 0 0 P
7320 -58.29 |-37.09 -21.2 -63.24 3 1.95 0 0 P
# 3305 -60.5 - - -65.76 3 2.26 0 0 P
BLE
4134.6 -68.01 -46.81 -21.2 -73.05 3 2.04 0 0 P
1Mbps
4960 -57.65 |-36.45 -21.2 -62.3 3 1.65 0 0 P
CH 39
6611.2 -60.33 | -39.13 -21.2 -65.29 3 1.96 0 0 P
2480MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C5 of C12
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swanroncas. FCC RADIO TEST REPORT

Report No. : FR550509A

BLE Note | Frequency Level Over Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
# 3201.3 -47 .11 - - -52.45 3 2.34 0 0 P
33721 -68.34 -47.14 -21.2 -73.53 2.19 0 0 P
4006.5 -57.9 -36.7 -21.2 -63.04 3 2.14 0 0 P
BLE
4808 -46.8 -25.6 -21.2 -51.39 3 1.59 0 0 P
2Mbps
5610.8 -71.37 -50.17 -21.2 -76.18 3 1.81 0 0 P
CHO01
5769.4 -70.21 -49.01 -21.2 -74.97 3 1.76 0 0 P
2404MHz
6409.9 -61.68 -40.48 -21.2 -66.45 3 1.77 0 0 P
7212 -63.04 -41.84 -21.2 -68.04 3 2 0 0 P
# 3250.1 -40.58 - - -45.87 3 2.29 0 0 P
3384.3 -72.46 -51.26 -21.2 -77.65 3 2.19 0 0 P
4061.4 -61.99 -40.79 -21.2 -67.08 3 2.09 0 0 P
BLE
4880 -53.11 -31.91 -21.2 -57.71 3 1.6 0 0 P
2Mbps
5690.1 -70.35 -49.15 -21.2 -75.14 3 1.79 0 0 P
CH19
5757.2 -71.31 -50.11 -21.2 -76.07 3 1.76 0 0 P
2440MHz
6501.4 -62.02 -40.82 -21.2 -66.88 3 1.86 0 0 P
7320 -58.36 -37.16 -21.2 -63.31 3 1.95 0 0 P
# 3305 -54.53 - - -59.79 3 2.26 0 0 P
BLE 4128.5 -60.38 -39.18 -21.2 -65.43 3 2.05 0 0 P
2Mbps 4956 -44.91 -23.71 -21.2 -49.55 3 1.64 0 0 P
CH 38 6605.1 -59.27 -38.07 -21.2 -64.22 3 1.95 0 0 P
2478MHz 7434 -65.53 |-44.33| -21.2 -70.46 3 1.93 0 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C6 of C12
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Report No. : FR550509A

BLE Note | Frequency Level Over Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
# 3201.3 -46.97 - - -52.31 3 2.34 0 0 P
3378.2 -71.6 -50.4 -21.2 -76.79 2.19 0 0 P
4000.4 -58.02 |-36.82 -21.2 -63.16 3 2.14 0 0 P
BLE 4804 -47.21 | -26.01 -21.2 -51.78 3 1.57 0 0 P
125kbps 5196 -70.23 | -49.03 -21.2 -75.18 3 1.95 0 0 P
CHo00 5604.7 -70.76 | -49.56 -21.2 -75.57 3 1.81 0 0 P
2402MHz 5763.3 -61.33 | -40.13 | -21.2 -66.09 3 1.76 0 0 P
6403.8 -62.1 -40.9 -21.2 -66.87 3 1.77 0 0 P
7206 -63.01 | -41.81 -21.2 -68.01 3 2 0 0 P
# 3250.1 -40.2 - - -45.49 3 2.29 0 0 P
3378.2 -70.15 | -48.95 -21.2 -75.34 3 2.19 0 0 P
4067.5 -61.69 |-40.49 -21.2 -66.78 3 2.09 0 0 P
BLE 4880 -53.5 -32.3 -21.2 -58.1 3 1.6 0 0 P
125kbps 5202.1 -69.66 |-48.46 -21.2 -74.62 3 1.96 0 0 P
CH19 5690.1 -68.52 | -47.32 -21.2 -73.31 3 1.79 0 0 P
2440MHz 5763.3 -60.1 -38.9 | -21.2 -64.86 3 1.76 0 0 P
6507.5 -63.08 |-41.88 -21.2 -67.94 3 1.86 0 0 P
7320 -58.49 |-37.29 -21.2 -63.44 3 1.95 0 0 P
# 3305 -63.31 - - -68.57 3 2.26 0 0 P
3366 -69.77 | -48.57 -21.2 -74.98 3 2.21 0 0 P
BLE 4134.6 -68.58 |-47.38 -21.2 -73.62 3 2.04 0 0 P
125kbps 4960 -58.34 | -37.14 -21.2 -62.99 3 1.65 0 0 P
CH 39 5196 -70.78 | -49.58 -21.2 -75.73 3 1.95 0 0 P
2480MHz 5769.4 -59.92 |-38.72| -21.2 -64.68 3 1.76 0 0 P
6611.2 -61.2 -40 -21.2 -66.16 3 1.96 0 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C7 of C12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

BLE Note | Frequency Level Over Limit Read | Antenna | Path MIMO | Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
3201.3 -46.36 - - -51.7 3 2.34 0 0 P
BLE 4000.4 -58.1 -36.9 -21.2 -63.24 2.14 0 0 P
500kbps 4804 -47.32 | -26.12 -21.2 -51.89 3 1.57 0 0 P
CH o0 6403.8 -63.24 | -42.04 -21.2 -68.01 3 1.77 0 0 P
2402MHz 7206 -63.63 |-4243| -21.2 -68.63 3 2 0 0 P
3250.1 -40.07 - - -45.36 3 2.29 0 0 P
4067.5 -61.64 |-40.44 -21.2 -66.73 3 2.09 0 0 P
BLE 4880 -53.4 -32.2 -21.2 -58 3 1.6 0 0 P
500kbps 5690.1 -69.2 -48 -21.2 -73.99 3 1.79 0 0 P
CH19 5763.3 -57.77 | -36.57 -21.2 -62.53 3 1.76 0 0 P
2440MHz 6507.5 62.63 |-41.43| -21.2 -67.49 3 1.86 0 0 P
7320 -58.17 | -36.97 -21.2 -63.12 3 1.95 0 0 P
3305 -63.21 - - -68.47 3 2.26 0 0 P
BLE 4134.6 -68.31 -47.11 -21.2 -73.35 3 2.04 0 0 P
500kbps 4960 -58.27 | -37.07 -21.2 -62.92 3 1.65 0 0 P
CH 39 5769.4 -61.96 | -40.76 -21.2 -66.72 3 1.76 0 0 P
2480MHz 6611.2 61.34 |-40.14| -21.2 -66.3 3 1.96 0 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C8 of C12
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Report No. : FR550509A

Emission above 18GHz

BLE (SHF)
BLE Note | Frequency Level Over Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) | (dBm) (dBi) (dB) (dB) (dB) (P/A)
24965 -69.66 |-48.46 | -21.2 -74.96 3 23 0 0 P
BLE
2Mbps
SHF
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

Emission below 1GHz

BLE (LF)
BLE Note | Frequency Level Over Limit Read | Antenna | Path | MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor Factor | Average
1 (MHz) (dBm) (dB) (dBm) (dBm) (dBi) (dB) (dB) (dB) (P/A)
93.05 -88.3 -36.6 -51.7 -96.19 3 0.19 0 4.7 P
212.36 -87.78 |-36.08| -51.7 -95.73 0.25 0 4.7 P
278.32 -87.39 |-3819| -49.2 -95.38 3 0.29 0 4.7 P
BLE
746.83 -74.66 |-25.46| -49.2 -82.83 3 0.47 0 4.7 P
2Mbps
LF 826.37 -66.03 | -16.83| -49.2 -74.28 3 0.55 0 4.7 P
901.06 -76.04 |-26.84| -49.2 -84.3 3 0.56 0 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL: 886-3-327-0868 Page Number : C10 of C12
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the
requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

! Test result is Margin limit line.

P/A | Peak or Average

H/V Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : Cl11 of C12
FAX: 886-3-327-0855



swanroncas. FCC RADIO TEST REPORT Report No. : FR550509A

A calculation example for conducted spurious emission is shown as below:

BLE Note | Frequency Level |Margin Limit Read | Antenna | Path MIMO Gdric:‘l;n Peak
Limit Line Level Factor Loss | Factor [Factor Avg.

(MHz) (dBm) | (dB) (dBm) | (dBm)| (dBi) | (dB) (dB) (dB) (P/A)

BLE 2390 458 | 246 | 212 | -48.44 2 0.64 0 o | P

CH 00
2402MHz 2390 -59.91 |-18.71| 412 | -6258 | 2 0.67 0 0 | A

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBm) = Antenna Factor(dBi) + Path Loss(dB) + Read Level(dBm)
3. Margin Limit(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 2390MHz:

1. Level(dBm)

= Antenna Factor(dBi) + Path Loss(dB) + Read Level(dBm)
= 2(dBi) + 0.64(dB) - 48.44(dBm)

=-45.8 (dBm)

2. Margin Limit(dB)

= Level(dBm) — Limit Line(dBm)

=-45.8(dBm) +21.2(dBm)

=-24.6(dB)

For Average Limit @ 2390MHz:

1. Level(dBm)

= Antenna Factor(dBi) + Path Loss(dB) + Read Level(dBm)
= 2(dBi) + 0.67(dB) - 62.58(dBm)

=-59.91 (dBm)

2. Margin Limit(dB)

= Level(dBm) — Limit Line(dBm)

=-59.91(dBm) + 41.2(dBm)

=-18.71(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868 Page Number : C12 of C12
FAX: 886-3-327-0855
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rt No. : FR550509A

Appendix D. Conducted Spurious Emission Plots

Test Engineer :

Temperature :

22.3~24.9°C

Kai Liao
Relative Humidity :

52.5~72.4%

Note symbol

-L Low channel location

-R High channel location

2.4GHz 2400~2483.5MHz
BLE (Band Edge)

Ant.

2.4GHz 2400~2483.5MHz

BLE 1Mbps CH00 2402MHz

Level (dBm) Date: 2025.05-16 Level (4Bm) Date: 20250516
134 138
2.5 25|
188 188 FCGCLASS BICON
- 1 ™ Mw
. \ :
Pea k 51.3 51
1.5 575
838 38
1002315 2320. 2340, 2360, 2360, 2400, 2420, 2440 1000 1300 1500 1700,  1900. 2100  2300.  2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOS-HY Site THOS HY
Condition FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV: 1000.000KHz VBW:3000.000KHz < RBW:1000.000KHz VEW:3000.000KHz
Detector Peak Detector Peak
Level (dBm) Date: 2025.05-16 Level (dBm) Date: 2025-05-16
134 138
2.5 25
189 188
350 350 FCC CLAlSS BAVG) [con
Ave rage Y SESRPASREESE L 513
1.5 575
839 238
1903310 2320 2340 2360, 2380 2400, 2420 2440 %1000 1300 1500  1700.  1900. 2100  2300.  2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site
Condtion FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW:1.100KHz RBVY:1000.000KHz VBW:1.100KHz
Detector Peak Detector Peak

TEL: 886-3-327-0868 Page Number
FAX: 886-3-327-0855

: D1 of D25




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

ANT 2.4GHz 2400~2483.5MHz
qLevel (dBm) Date: 2025-05-16 apLevel (dBm) Date: 2025-0516
138 138
2.5 25
ELY 188 FCCCLASS BICON
-35.0 T 350
513 513
Peak T
6.5 515
838 438
23102320, 2340. 2360. 2380 2400 2420 2440, 24 %1000 1300 1500 1700  1900. 2100  2300.  2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOS HY
Candition : FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL
RBYV:1000.000KHz VBW:3000.000KHz RBVV:1000.000KHz VBW:3000.000KHz
Detector Peak Detector Peak
ogLevel @Bm) Date: 2025.05-16 oLevel @Bm) Date: 2025.05.16
138 138
2.5 25
ELY 188 FCCCLASS BICON
350 350
1
ve rage 513 513 I
6.5 675
838 38
10023102320, 2340 2360. 2400 2420, 2440, 24 1001000 1300 4500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW:1.100KHz RBV:1000.000KHz VBW:3000.000KHz
Detector Peak Detector Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D2 of D25




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

ANT

2.4GHz 2400~2483.5MHz

BLE 1Mbps CH19 2440MHz - R

CSE

Fundamental

Peak

soLevel @Bm)

Date: 2025.05-16

138
2.5

8.8 FCCCLASS B_PK_BE
-35.0

bttt A

-51.3

67.5)

83.8

1%%2430 2440, 2450, 2460, 2470, 2480, 2400, 2500

Frequency (MHz)
Site THOSHY
Candition : FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBWY:3000.000KHz

Detector Peak

Left Blank

Average

4gLevel (@Bm)

Date: 2025.05-16

FCCCLASS-B_AVG_BE
5

-100;

'2430 2440,

Site THOSHY

Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:1.100KHz

Detector Peak

2450,

2460, 2470, 2480, 2400, 2500
Frequency (MHz)

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Report No. : FR550509A

ANT

2.4GHz 2400~2483.5MHz

BLE 1Mbps CH39 2480MHz

CSE

Fundamental

Date: 20250517

goLevel (dBm) Date: 2025-05-17 LoLevel (dBm)
13.8) 13.8| T
-18.8| FCCCLASS B PK_BE -18.8| FCCCLASS B CON-
-35.0| -35.0|
A
Peak 519 513
-67.5| 67.5|
-83.8| -83.8|
'1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 T 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5-HY Site. THO5-HY
Condition . FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition . FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Detector Peak Detector Peak
g Level (dBm) Date: 2025-05-47 o Level (dBm) Date: 20250517
13.8 138 T
-18.8| -18.8|
3549 FCOCLASS-B_AVG_BE 350 FCC CLASS-B(AVG) |CON
b
Average S S L I N O SO R s e |
-B7.5| 67.5|
-83.8| -83.8|
'1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 T 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Fremion i) Feeancy omia)
Site THO5-HY Site. THO5-HY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:1.100KHz RBW:1000.000KHz VBW:1.100KHz
Detector Peak Detector Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR550509A

Ant. 2.4GHz 2400~2483.5MHz
qLevel (dBm) Date: 2025-0517 LpLevel (dBm) Date: 20250517
138 138
2.5 25
ELY 188 FCCCLASS BICON
1
- JSGWW
Peak 519 513
6.5 575
838 438
1902310 2320 2340, 2360, 2400, 2420, 2440 %000 1300 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condition : FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW:3000.000KHz RBVV:1000.000KHz VB/:3000.000KHz
Detector Peak Detector Peak
ogLevel @Bm) Date: 2025.0517 oLevel @Bm) Date: 2025.05.17
138 138
2.5 25
ELY 188
354 250 FCC CLASS-B(AVG) (CON
-
Average 13
6.5 675
838 38
1002310 2320 2340, 2360, 2400, 2420, 2440 1001000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CONANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW:1.200KHz RBVV:1000.000KHz VBW:1.200KHz
Detector Peak Detector Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR550509A

ANT 2.4GHz 2400~2483.5MHz
qLevel (dBm) Date: 2025-0517 LpLevel (dBm) Date: 20250517
138 138
2.5 25
ELY 188 FCCCLASS BICON
-35.0 + 350
Peak 513 519
. |
6.5 575
838 438
19023102320, 2340 2360. 2380, 2400 2120, 2440, 24 %000 1300 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condition : FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW:3000.000KHz RBVV:1000.000KHz VB/:3000.000KHz
Detector Peak Detector Peak
ogLevel @Bm) Date: 2025.0517 oLevel @Bm) Date: 2025.05.17
138 138
2.5 25
ELY 188
354 250 FCC CLASS-B(AVG) (CON
T
Average 13
6.5 675
838 38
10023102320, 2340 2360. 2400 2420, 2440, 24 1001000 1300 4500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CONANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW:1.200KHz RBVV:1000.000KHz VBW:1.200KHz
Detector Peak Detector Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D6 of D25




swanroncas. FCC RADIO TEST REPORT

Report No. : FR550509A

ANT

2.4GHz 2400~2483.5MHz

BLE 2Mbps CH19 2440MHz - R

CSE

Fundamental

soLevel @Bm)

Date: 2025.05-17

13.8

-18.8| FCCCLASS B PK_BE
-35.0|

Peak

-67.5|

-83.8|

109430 2440. 2450. 2460. 2470. 2480. 2490.

Frequency (MHz)
Site THO5-HY
Condition . FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

Detector Peak

Left Blank

4gLevel (@Bm)

Date: 2025.05-17

Average

-100;

FCCCLASS-B_AVG_BE

1

'2430 2440, 2450, 2460, 2470, 2480,
Frequency (MHz)

Site THOSHY

Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:1.200KHz

Detector Peak

2400,

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR550509A

ANT

2.4GHz 2400~2483.5MHz

BLE 2Mbps CH38 2478MHz

qLevel (dBm) Date: 2025-0517 LpLevel (dBm) Date: 20250516
13.8 138
2.5 25|
-18.8 FCCCLASSE PK BE -18.8) FCCCLASSB CON
1
35 R S e L A e Y 350
Peak 519 519
-67.5| -67.5|
-83.8 -83.8
'1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2480.24091.2493.2405.2497. 2500 %000 1300 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS-HY
Condition : FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW-3000.000KHz
Detector Peak Detector Peak
gLevel (dBm) Date: 2025.05-47 JgLevel 4Bm) Date: 2025.05-16
13.8 13.8]
2.5 25
-18.8 -18.8
359 FCCCLASS B AVG BE 350 FCC CLASS-B(AVG) |CON
Average 13
-67.5| -67.5|
-83.8 -83.8
'100246(1 2463.2465.2467.2460.2471.2473.2475.2477.2479.2481.2483.2485.2487.2480.2401.2493.2405.2497. 2500 1%000 1300 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (Hz) Frequency (MHz)
Site THOSHY Site THOSHY
Candition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW-1.200kHz RBW:1000.000KHz VBW:1.200kHz
Detector Peak Detector Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swanroncas. FCC RADIO TEST REPORT

Report No. : FR550509A

Ant.

2.4GHz 2400~2483.5MHz

BLE 125kbps CH00 2402MHz

CSE

Fundamental

Date: 2025-05-19

oLevel (@Bm) glevel (@Bm)
138 138
2.5 25
ELY 188 FCCCLASS BICON
- ™ J)‘/‘M
e
Peak 519 ™
6.5 575
838 438
1002310 2340, 2360. %000 700, 1900, 2100  2300. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site
Condition : FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW:3000.000KHz RBVV:1000.000KHz VB/:3000.000KHz
Detector Peak Detector
gLevel (dBm) gLevel (dBm) Date: 2025-05.19
138 138
2.5 25
ELY 188
354 250 FCC CLASS-B(AVG) (CON
Average 13
6.5 675
838 38
100310 2320 2340, 1001000 700 1900, 2100  2300. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CONANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW-0.100KHz RBVV:1000.000KHz VBW:0.100KHz
Detector Peak Detector

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR550509A

ANT

2.4GHz 2400~2483.5MHz

BLE 125kbps CH19 2440MHz - L

qLevel (dBm) Date: 2025-05-19 LpLevel (dBm) Date: 20250519
138 138
2.5 25
ELY 188 FCCCLASS BICON
-35.0 350
s W B
Peak 0 i
6.5 575
838 438
19023102320, 2340 2360. 2380, 2400 2120, 2440, 24 %000 1300 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condition : FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW:3000.000KHz RBVV:1000.000KHz VB/:3000.000KHz
Detector Peak Detector Peak
ogLevel @Bm) Date: 2025.05-19 gLevel (dBm) Date: 2025-05.19
138 138
2.5 25
ELY 188
354 250 FCC CLASS-B(AVG) (CON
]
Average 13
6.5 675
838 38
10023102320, 2340 2360. 2380, 2420, 2440, 24 1001000 1300 4500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CONANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW-0.100KHz RBVV:1000.000KHz VBW:0.100KHz
Detector Peak Detector Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ANT 2.4GHz 2400~2483.5MHz

1 BLE 125kbps CH19 2440MHz - R

CSE Fundamental

gLevel (@Bm) Date: 2025.05-19
133
25|
18 FCCCLASS B_PK_BE
350 :
Peak Left Blank
75|
834
1003430 2440, 2450 2460, 2470, 2480, 2490 2500
Frequency (MHz)
Site THOSHY.
Condition - FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3600.000KHz
Detector Peak
gLevel (@Bm) Date: 2025.05-19
134
25|
188
354 FCC CLASS-B_AVG_BE
B
Average Left Blank
75|
834
1005430 2440 2450, 2460, 2470, 2480, 2490 2500
Frequency (MHz)
Site THOS-HY
Condion FCC CLASSB_AVG_BE ANT_GAIN+3 HORIZONTAL
RBWV-1000.000KHz VBW-0.100KHz
Detector Peak

TEL: 886-3-327-0868 Page Number : D11 of D25
FAX: 886-3-327-0855



swanroncas. FCC RADIO TEST REPORT

Report No. : FR550509A

ANT

2.4GHz 2400~2483.5MHz

BLE 125kbps CH39 2480MHz

CSE

Fundamental

Date: 2025-05-19

oLevel (@Bm) Date: 2025.05-19 glevel (@Bm)
138 138 1+
2.5 25
ELY FCCCLASS BLPK_BE 188 FCCCLASS BICON
-35.0 3 350
[ Ao gt
b ainddir
Peak 519 519
6.5 575
838 438
1003460 2463.2465.2467.2460.2471.2473 24752477 2470. 2481 2483 2485 2487, 2480 2491 2493 2405 2497, 2500 %000 1300 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condition : FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW:3000.000KHz RBVV:1000.000KHz VB/:3000.000KHz
Detector Peak Detector Peak
ogLevel @Bm) Date: 2025.05-19 oLevel @Bm) Date: 2025.05.19
138 138 1+
2.5 25
ELY 188 FCCCLASS BICON
354 FCCCLASS-B AVG_BE 250
. b b oSl i
Average 513 S —— g gl
6.5 675
838 38
1003460 2463.2465.2467.2460.2471.2473.2475.2477 2470.2451 2483 2485 2487.2480.2491 2493 24052497, 2500 1001000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW-0.100KHz RBV:1000.000KHz VBW:3000.000KHz
Detector Peak Detector Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR550509A

Ant.

2.4GHz 2400~2483.5MHz

BLE 500kbps CH00 2402MHz

qLevel (dBm) Date: 2025-05-19 LpLevel (dBm) Date: 20250519
138 138
2.5 25
ELY 188 FCCCLASS BICON
-35.0 g -35.0) M./M
Peak 519 513
6.5 575
838 438
310 2320 2340, 2360. 2380 2400 15 %000 1300 1500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOSHY Site THOS HY
Condition : FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW:3000.000KHz RBVV:1000.000KHz VB/:3000.000KHz
Detector Peak Detector Peak
ogLevel @Bm) Date: 2025.05-19 oLevel @Bm) Date: 2025.05.19
138 138
2.5 25
ELY 188
354 250 FCC CLASS-B(AVG) (CON
Ave rage B 1
6.5 675
838 38
100310 2320 2340, 2380 2400 215 1001000 1300 4500  1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CONANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW:0.270KHz RBVV:1000.000KHz VBW:0.270KHz
Detector Peak Detector Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR550509A

ANT

2.4GHz 2400~2483.5MHz

BLE 500kbps CH19 2440MHz - L

qLevel (dBm) Date: 2025-05-19 LpLevel (dBm) Date: 20250519
138 138
2.5 25
ELY 188 FCCCLASS BICON
-35.0 350
Peak ,51_3W 513 I
6.5 575
838 438
19023102320, 2340 2360. 2380, 2400 2120, 2440, 24 %000 1300 1500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MH2)
Site THOSHY Site THOS HY
Condition : FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition :FCC CLASS-B_CONANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW:3000.000KHz RBVV:1000.000KHz VB/:3000.000KHz
Detector Peak Detector Peak
ogLevel @Bm) Date: 2025.05-19 gLevel (dBm) Date: 2025-05.19
138 138
2.5 25
ELY 188
354 250 FCC CLASS-B(AVG) (CON
]
Average 13
6.5 675
838 38
10023102320, 2340 2360. 2380, 2400 2420, 2440, 24 1001000 1300 4500 1700.  1900. 2100  2300.  2500. 2700 3000
Frequency (MHz) Frequency (MHz)
Site THOS HY Site THOSHY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CONANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW:0.270KHz RBVV:1000.000KHz VBW:0.270KHz
Detector Peak Detector Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D14 of D25




swanroncas. FCC RADIO TEST REPORT Report No. : FR550509A

ANT 2.4GHz 2400~2483.5MHz

1 BLE 500kbps CH19 2440MHz - R

CSE Fundamental

slLevel @Bm) Date: 2025.05-19

8.8 FCCCLASS B_PK_BE

Peak Left Blank

1%%2430 2440, 2450, 2460, 2470, 2480, 490. 2500
Frequency (MHz)
Site THOSHY
Candition : FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBWY:3000.000KHz
Detector Peak

yqLevel (dBm) Date: 2025.05-19

FCCCLASS-B_AVG_BE

:
Average Left Blank

75|

834

1005430 2440 2450, 2460, 2470, 2480, 2490 2500

Frequency (MHz)
Site THOS-HY
Condion FCC CLASSB_AVG_BE ANT_GAIN+3 HORIZONTAL
RBVV-1000.000KHz VBW-0.270KHz
Detector Peak

TEL: 886-3-327-0868 Page Number : D15 of D25
FAX: 886-3-327-0855



swanroncas. FCC RADIO TEST REPORT

Report No. : FR550509A

ANT

2.4GHz 2400~2483.5MHz

BLE 500kbps CH39 2480MHz

qLevel (dBm) Date: 2025-05-19 LpLevel (dBm) Date: 20250519
13.8] 13.8| +
2 25|
-18.8 FCCCLASS B PK_BE -18.8) FCCCLASS B CON
-35.0 -35.0|
[Pt it e g " et P
Peak 519 513 s
-67.5 -67.5|
-83.8| -83.8|
'1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2495.2497. 2500 194000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THO5HY Site THO5-HY
Condition : FCC CLASS-B_PK_BE ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Detector Peak Detector Peak
Level (dBm) Date: 2025-05-19 oLevel (dBm) Date: 2025.05.49
13.8] 13.8] T
2 25|
-18.8 -18.8)
350 FCCCLASS-B_AVG BE 350 FCC CLASS-B(AVG) |CON
Average e L N I AU R R e | e e
-67.5 -67.5|
-83.8] -83.8]
'1002460 2463.2465.2467.2469.2471.2473.2475.2477.2479.2481.2483.2485.2487.2489.2491.2493.2405.2497. 2500 1994000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
Site THOS-HY Site THO5-HY
Condition FCC CLASS-B_AVG_BE ANT_GAIN+3 HORIZONTAL Condition FCC CLASS-B(AVG)_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBW:-0 270KHz RBW:1000.000KHz VBW-0.270KHz
Detector Peak Detector Peak.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swanroncas. FCC RADIO TEST REPORT Report No. : FR550509A

2.4GHz 2400~2483.5MHz
BLE (Harmonic)

ANT 2.4GHz 2400~2483.5MHz

1 BLE 1Mbps CH00 2402MHz BLE 1Mbps CH19 2440MHz

Harmonic Harmonic

Date: 2025-05-28 Level (dBm) Date: 2025-05-28

Level (dBm)

FCC CIIASS-B_CON FCCCLASS-B_CON

FCC CLASS-B(AVG) CON FCC CLASS-B(AVG) CON
-45.0| -45.0)
2
5 4
-63.8 n 63.8
Ave rage L«.«J Bl vt s b T bkl o] T— Jdnting b

-82.5( -82.5(
101.3] 101.3|
1201000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 A 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000

Frequency (MHz) Frequency (MHz)
Site THO5-HY Site THO5-HY
Condition : FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition - FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL

RBVV:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW-3000.000KHz

Detector Peak Detector Peak

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868 Page Number : D17 of D25
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

ANT 2.4GHz 2400~2483.5MHz
1 BLE 1Mbps CH39 2480MHz
Harmonic
qLevel (dBm) Date: 2025.05-28
1.3
-26.3|
rec cuasshuve con Blank
Peak 45.0)_ gt , )
-63.8) i 2
Average a2 - o -
101.3]
'1201000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
T \cy (MHz)
ite THO5-HY
Condition . FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
Detector P

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the
requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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swanroncas. FCC RADIO TEST REPORT Report No. : FR550509A

ANT 2.4GHz 2400~2483.5MHz

1 BLE 2Mbps CH01 2404MHz BLE 2Mbps CH19 2440MHz

Harmonic Harmonic
qLevel (dBm) Date: 2025-05-28 apLevel (dBm) Date: 20250528
13| 11.3|

FCe CllASS-B_CON FCCCLASS-B_CON

-26.3 263
FCC CLASS B(AVG)_CON

FCC CLASS-B(AVG) CON
P eak 450k
Average a2
101.3]
-12%000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 129000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency "y (MHz) Frequency (MHz)
Site THO5-HY Site. THO5-HY
Condition . FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition . FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Detector P Detector P

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868 Page Number : D19 of D25

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

1203550

ite
Candition

Detector

4000 6000 8000, 10000, 12000, 14000, 16000, 18000
requency (MHz)

THOSHY

: FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBV3000.000KHz

P

ANT 2.4GHz 2400~2483.5MHz
1 BLE 2Mbps CH38 2478MHz
Harmonic
B Blank
Peak 9
Average m

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

ANT 2.4GHz 2400~2483.5MHz
1 BLE 125kbps CH00 2402MHz BLE 125kbps CH19 2440MHz
Harmonic Harmonic
qLevel (dBm) Date: 2025-05-28 apLevel (dBm) Date: 20250528
1.3 11.3|
-26.3| -26.3|
FCC CLASS-B(AVG) CON FCC CLASS-B(AVG)_CON
Peak 45.0M,J = 450)‘uj
3
-63.8| > 5 57 8 g -63.8|
Average -82.5 W -82.5|
101.3] 101.3|
-12%000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 A 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency "y (MHz) Frequency (MHz)
Site THO5-HY Site. THO5-HY
Condition . FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition . FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Detector P Detector P

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D21 of D25
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FCC RADIO TEST REPORT

Report No. : FR550509A

1203000 4000, 6000 8000, 10000, 12000, 14000, 16000, 18000
requency (MHz)

Site THOSHY

Candition : FOC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBV3000.000KHz

Detector P

ANT 2.4GHz 2400~2483.5MHz
1 BLE 125kbps CH39 2480MHz
Harmonic
B Blank
Peak 9
Average m

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

ANT 2.4GHz 2400~2483.5MHz
1 BLE 500kbps CH00 2402MHz BLE 500kbps CH19 2440MHz
Harmonic Harmonic
qLevel (dBm) Date: 2025-05-28 apLevel (dBm) Date: 20250528
1.3 11.3|
26,3 J 26.3| l
FCC CLASS-B(AVG) CON FCC CLASS-B(AVG)_CON
Peak 45.00 kol 3
2
-63.8| 4 3
Average a2
101.3]
-12%000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000 A 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency "y (MHz) Frequency (MHz)
Site THO5-HY Site. THO5-HY
Condition . FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL Condition . FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
Detector P Detector P

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D23 of D25
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FCC RADIO TEST REPORT

Report No. : FR550509A

1203000 4000, 6000 8000, 10000, 12000, 14000, 16000, 18000
requency (MHz)

Site THOSHY

Candition : FOC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBV3000.000KHz

Detector P

ANT 2.4GHz 2400~2483.5MHz
1 BLE 500kbps CH39 2480MHz
Harmonic
B Blank
Peak 9
Average m

Remark: The unwanted signal #1 can be ignored, as it falls within the non-restricted band and meets the

requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

Emission above 18GHz and below 1GHz

ANT

2.4GHz 2400~2483.5MHz

BLE 2Mbps SHF

BLE 2Mbps LF

Emission above 18GHz

Emission below 1GHz

Peak

slLevel @Bm) Date: 2025.06-02

FCC CLASS-B_CON

FCC CLASS B(AVG)_ CON

~12%48000 19000, '20000. 21000, '22000. 23000, 24000, 25000
Frequency (MHz)
Site THOSHY
Candition : FOC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBVV:1000.000KHz VBV3000.000KHz
Detector P

JoLevel @Bm)

Date: 2025-06-02

13
5]

263

FCC CLASS-B_CON
450
I e
638
25|
: gl

1013

12035100 200 300. 200 500, 500 700 00, %00, 1000

Frequency (MHz)
Site THOSHY.
Condition < FCC CLASS-B_CON ANT_GAIN+3 HORIZONTAL
RBW-120.000KHz VBW-300.000KHz

Detector P

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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samanas. FCC RADIO TEST REPORT Report No. : FR550509A

Appendix E. Cabinet Radiated Spurious Emission Test Data

Relative Humidity(%): | 53.2~65.8

Test Engineer : Daniel Lee, Fu Chen, and Troye Hsieh
Temperature(°C): 19.1~20.9
Note symbol
Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number . E1 of E64

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

El. Cabinet Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark

(MHz) Rate
Mode 1 2400-2483.5 1 Bluetooth-LE_GFSK 00 2402 1Mbps - -
Mode 2 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 1Mbps - -
Mode 3 2400-2483.5 1 Bluetooth-LE_GFSK 39 2480 1Mbps - -
Mode 4 2400-2483.5 1 Bluetooth-LE_GFSK 01 2404 2Mbps - -
Mode 5 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 2Mbps - -
Mode 6 2400-2483.5 1 Bluetooth-LE_GFSK 38 2478 2Mbps - -
Mode 7 2400-2483.5 1 Bluetooth-LE_GFSK 00 2402 125 kbps - -
Mode 8 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 125 kbps - -
Mode 9 2400-2483.5 1 Bluetooth-LE_GFSK 39 2480 125 kbps - -
Mode 10 2400-2483.5 1 Bluetooth-LE_GFSK 00 2402 500 kbps - -
Mode 11 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 500 kbps - -

TEL : 886-3-327-0868 Page Number : E2 of E64

FAX . 886-3-327-0855




samanas. FCC RADIO TEST REPORT Report No. : FR550509A

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 12 2400-2483.5 1 Bluetooth-LE_GFSK 39 2480 500 kbps - -
Mode 13 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 2Mbps - SHF
Mode 14 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 2Mbps - LF
TEL : 886-3-327-0868 Page Number : E3 of E64

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

E2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.

Bluetooth-LE_GFSK | 00 | 2386.73 42.46 54.00 -11.54 \% Avg. Pass - Band Edge
1

Bluetooth-LE_GFSK | 00 | 4804.00 43.71 54.00 -10.29 \Y, Avg. Pass - Harmonic

Bluetooth-LE_GFSK | 19 | 2487.04 43.32 54.00 -10.68 H Avg. Pass - | Band Edge
2

Bluetooth-LE_GFSK | 19 | 4880.00 43.01 54.00 -10.99 \Y, Avg. Pass - Harmonic

Bluetooth-LE_GFSK | 39 | 2499.74 43.31 54.00 -10.69 H Avg. Pass - Band Edge
3

Bluetooth-LE_GFSK | 39 | 4960.00 43.88 54.00 -10.12 \% Avg. Pass - Harmonic

Bluetooth-LE_GFSK | 01 | 2383.79 43.17 54.00 -10.83 \% Avg. Pass - Band Edge
4

Bluetooth-LE_GFSK | 01 | 4808.00 52.09 54.00 -1.91 \% Avg. Pass - Harmonic

Bluetooth-LE_GFSK | 19 | 2485.42 43.93 54.00 -10.07 H Avg. Pass - Band Edge
5

Bluetooth-LE_GFSK | 19 | 4880.00 52.87 54.00 -1.13 \% Avg. Pass - Harmonic
6 Bluetooth-LE_GFSK | 38 | 2485.30 43.83 54.00 -10.17 \Y, Avg. Pass - | Band Edge

TEL : 886-3-327-0868 Page Number . E4 of E64

FAX:

886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR550509A

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
6 Bluetooth-LE_GFSK | 38 | 4956.00 43.27 54.00 -10.73 \% Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 00 | 2387.28 41.74 54.00 -12.26 \Y, Avg. Pass - | Band Edge
7
Bluetooth-LE_GFSK | 00 | 4804.00 44.66 54.00 -9.34 H Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2498.74 42.44 54.00 -11.56 H Avg. Pass - | Band Edge
8
Bluetooth-LE_GFSK | 19 | 4880.00 45.96 54.00 -8.04 H Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 39 | 2496.94 42.48 54.00 -11.52 H Avg. Pass - Band Edge
9
Bluetooth-LE_GFSK | 39 | 4960.00 45.53 54.00 -8.47 H Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 00 | 2381.30 41.92 54.00 -12.08 \% Avg. Pass - Band Edge
10
Bluetooth-LE_GFSK | 00 | 4804.00 42.85 54.00 -11.15 H Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2498.68 42.63 54.00 -11.37 \% Avg. Pass - Band Edge
11
Bluetooth-LE_GFSK | 19 | 4880.00 44.07 54.00 -9.93 H Avg. Pass - Harmonic
TEL : 886-3-327-0868 Page Number . E5 of E64

FAX:

886-3-327-0855
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Report No. : FR550509A

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result = RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 39 | 2498.94 42.68 54.00 -11.32 \% Avg. Pass - Band Edge
12
Bluetooth-LE_GFSK | 39 | 4960.00 43.51 54.00 -10.49 H Avg. Pass - Harmonic
13 SHF 19 | 21940.88 38.65 74.00 -35.35 V | Peak | Pass - SHF
14 LF 19 664.38 39.96 46.00 -6.04 V | Peak | Pass - LF
TEL : 886-3-327-0868 Page Number : E6 of E64

FAX . 886-3-327-0855
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Report No. : FR550509A

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105,
75 875
PEAK_T4
0.0 700
52, ! 5! bk ]
L ey ) g o=
350 350
Peak 17. 17
20 23284 23652 23836 2402 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIL-HY Site + B3CHLI-HY
Condition: PEAK BE 74 3n 91280 01620 240828 HORIZONTAL Condition: PEAK 74 3m 91200 1620 248828 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2369.25 52.72 74.00 -21.28 41.95 27.28 6.77 33.22 10.02 298 325 Peak 1 240200 68.58 ------ ------ 57,52 27.48 6.8 33.19 10.83 298 325 Peak
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105,
75 875
T0. il
AVG_54
e L.
1 T D
30 e
AVg 1 11
m 204 23468 2365.2 2838 402 1000 1400. 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIL-HY Site + B3CHLI-HY
Condition: AVG_BE 54 3m 91260 B1628_248828 HORIZONTAL Condition: AVG_ 54 3m 91280 @1620_248828 HORTZONTAL
+ RBH:1060.000kHz VBN:1.100kHz SWT:Auto + RBH:1060.000kHz VBM:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2389.30 42.42 54.00 -11.58 31,50 27.29 6.80 33.20 10.83 298 325 Average 1 240280 67.23 ------ ------ 56.17 27.48 6.8 33.19 10.83 298 325 Average

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number . E7 of E64




FCC RADIO TEST REPORT

SPORTON LAB.

Report No

. FR550509A

Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105,
75 875
PEAK_T4
0.0 700
i = 52. ; ; oA sdnamasubr et
350 350
Peak 17. 17
20 23284 23652 23836 2402 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIL-HY Site + B3CHLI-HY
Condition: PEAK BE 74 3m 91280 01620 240828 VERTICAL Condition: PEAK 74 3m 91200 1620 248828 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2383.32 53.00 74.00 -21.00 42,16 27.23 6.79 33.21 10.03 382 276 Peak 1 240200 69.34 ------ ------ 58.28 27.48 6.8 33.19 10.3 382 276 Peak
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105,
75 875
T0. il
AVG_54
e ‘J L.
1 [ DO D ST RS
350 350
AVg 1 11
m priy 23468 2365.2 238358 402 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIL-HY Site + B3CHLI-HY
Condition: AVG_BE_54 3m 91260 B1628_248828 VERTICAL Condition: AVG 54 3m 91280 @1620_ 248828 VERTICAL
+ RBH:1060.000kHz VBN:1.100kHz SWT:Auto + RBH:1060.000kHz VBM:1.100kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2386.73 42.46 54.00 -11.54 31,56 27.27 6.80 33.20 10.83 382 276 Average 1 240280 68,84 ------ ------ 56.98 27.48 6.8 33.19 10.83 302 276 Average
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

Pol. Horizontal Vertical
.+ Lovel{dBulin) Date: 2025-06-17 . Level (4BuVim) Date: 2025-06-18
1228 1225
1050
1050
8715
815 PEAK_74|
PEAK 74
104 52 AVG 54
T T T Ao
0 AVG_54 b N
5 350
1 i I N . 350
WW““W““WW
Peak 50 115
175 3000 6000, 9000, 12000 15000, 18000
Avg Frequency (MHz)
3000 6000, 9000, 12000, 15000 18000 Site ¢ G3CHIL-HY
Frequency {MHz) Condition: PEAK 74 3m 91200 @160 240828 VERTICAL
: . Linit Read  Ant Cable Preamp  Aux APos  TPos
éltz't' ) g:ﬁ;l;;mm SL0 1628 40825 HORIZONTAL Freq Level Line Margin Level Factor Loss Factor Factor Remark
ondition:
MHz dBuV/m dBuV/m  dB B dB/m dB B dB cm deg
Linit Read  Ant Cable Preamp Aux APos  TPos 1 3345.00 46.09 74.00 -28.69 7231 29.60 9.19 66.34 1.4 254 0 Peak
Freq Level Line Margin Level Factor Loss Factor Factor Remark 1 4B04.00 47.33 74.00 -26.67 70.83 32.3) 10.34 6676 0.50 15 4 Peak
3 4804.00 43.71 54.00 -10.23 67.31 32.32 18.34 66.76 8.50 156 4 Average
T wmEihEh & B @ & & & o & 4 6405.00 48.20 74.00 -25.80 65.19 3471 12.69 64,99 .51 300 170 Peak
1 430400 4246 7400 3134 66,06 3232 1834 6676 050 - -- Peak

Remark: The unwanted signals 3345MHz, 6405MHz can be ignored as they fall within the non-restricted
band and meet the requirements of FCC 15.247 (d), RSS-247 section 5.5, LP0002 section 4.1.10.5.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR550509A

Pol. Horizontal Vertical
Date: 20250647 Date: 20260647
14‘"|L¢z\'cal{|m||\!nn) 14‘"|ch\rel{|1B|I\IJ|n)
1225 1225
15 s
100 00
14.47G
Q25 NG ol G 54
~14.5G
A 7 S B M w I i
Vg
175 115
1410 14476, 14482, 14488, Ly 14500 1410 1476, 14480, 14488, 1440, 14500
Frequency (MHz) Frequency (MHz)
Site : O3CHLL-HY Site : O3CHLL-HY
Condition: AVG 54 3n 91260 B1620 248828 HORTZONTAL Conditdon: AVG 54 3n 91200 D162 249828 VERTICAL
Date: 20250647 Date: 20260647
14‘"|L¢z\'tal{|1s||\!nn) mLevel{mvnn)
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17100 17160, 17820, 17880, 17940, 18000 17100 17160, 17820, 17880, 17040, 18000
Frequency (MHz) Frequency (MHz)
Site : G3CHIL-HY Site ; G3CHILHY
Condition: AVG 54 3n 91260 B1620 248828 HORTZONTAL Conditdon: AVG 54 3n 91200 D162 249828 VERTICAL
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